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approval of Sporton International Inc. (Kunshan), the test report shall not be reproduced

except in full.
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SUMMARY OF TEST RESULT

Report
FCC Rule Description Limit Result Remark
Section
3.1 2.1049 & 15.403(i) | 26dB & 99% Bandwidth - Report only -

3.2 15.407(a) Maximum Conducted < 24 dBm Pass -
Output Power

3.3 15.407(a) Power Spectral Density | < 11 dBm/MHz Pass -
Under limit
34 15.407(b) Unwanted Emissions 15.543(7)321)& Pass 3.21 dB at
) 5726.36 MHz
Under limit
35 15.207 AC Conducted Emission 15.207(a) Pass 20.86 dB at
0.151 MHz
15.203 &
. . . i Pass -
3.6 15.203 & 15.407(a)| Antenna Requirement 15.407(a)

Conformity Assessment Condition:

1. The testresults (PASS/FAIL) with all measurement uncertainty excluded are presented against the regulation limits or
in accordance with the requirements stipulated by the applicant/manufacturer who shall bear all the risks of
non-compliance that may potentially occur if measurement uncertainty is taken into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are declared
by the manufacturer who shall take full responsibility for the authenticity.
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1 General Description
1.1 Applicant

Ring LLC
12515 Cerise Ave, Hawthorne, CA 90250 USA

1.2 Product Feature of Equipment Under Test

Product Feature

Equipment Battery Doorbell Pro

Brand Name ring

Model Name 5F79E9

FCC ID 2AEUPBHARG091
Conducted:
G9D2G90431460041
G9D2G90633150264

SN Conduction: G9D2G90431520124
Radiation:
G9D2G90431460003
G9D2G90633050019

HW Version DVT 4

SW Version 1.2.118

EUT Stage Production Unit

Remark: The above EUT's information was declared by manufacturer. Please refer to the specifications
or user's manual for more detailed description.
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1.3

Product Specification of Equipment Under Test

Standards-related Product Specification

Tx/Rx Frequency Range

5180 MHz ~ 5240 MHz
5260 MHz ~ 5320 MHz
5500 MHz ~ 5720 MHz

Maximum Output Power to Antenna

<SISO Ant. 1/2>:

<5180 MHz ~ 5240 MHz>

802.11a : 18.47 dBm/0.0703 W

802.11n HT20 : 18.33 dBm / 0.0681 W
802.11ac VHT20 : 18.30 dBm / 0.0676 W
802.11ax HE20 : 18.52 dBm /0.0711 W
<5260 MHz ~ 5320 MHz>

802.11a : 18.49 dBm / 0.0706 W

802.11n HT20 : 18.36 dBm / 0.0685 W
802.11ac VHT20 : 18.38 dBm / 0.0689 W
802.11ax HE20 : 18.58 dBm /0.0721 W
<5500 MHz ~ 5720 MHz >

802.11a : 18.28 dBm /0.0673 W

802.11n HT20 : 17.74 dBm / 0.0594W
802.11ac VHT20 : 17.75 dBm / 0.0596W
802.11ax HE20 : 17.86 dBm / 0.0611W

99% Occupied Bandwidth

<SISO Ant. 1/2>:

802.11a: 18.13 MHz
802.11n HT20 : 21.93 MHz
802.11ac VHT20 : 18.98 MHz
802.11ax HE20 : 19.13 MHz

Antenna Type / Gain

<5180 MHz ~ 5240 MHz>
<Ant. 1> : IFA Antenna with gain 3.9 dBi
<Ant. 2> : IFA Antenna with gain 3.3 dBi
<5260 MHz ~ 5320 MHz>
<Ant. 1> : IFA Antenna with gain 3.9 dBi
<Ant. 2> : |[FA Antenna with gain 3.3 dBi
<5500 MHz ~ 5720 MHz>
<Ant. 1> : IFA Antenna with gain 3.9 dBi
<Ant. 2> : IFA Antenna with gain 3.3 dBi

Type of Modulation

802.11a/n : OFDM (BPSK / QPSK / 16QAM / 64QAM)
802.11ac : OFDM (BPSK / QPSK / 16QAM / 64QAM /
256QAM)

802.11ax : OFDM (BPSK / QPSK / 16QAM / 64QAM /
256QAM / 1024QAM)

Note:

1. 5G WLAN supports SISO mode only.

2. WLAN operation in 5600 MHz ~ 5650 MHz is notched.
3. 802.11ax HE20 support OFDMA full RU tone and partial RU tone, both full RU and partial RU-left
(for low CH) and partial RU-right (for high CH) are tested for conducted power/PSD, the full RU

Power > partial RU, therefore the full RU perform full test and Partial RU verified spurious and band

edge.

4. The device does not support 802.11ax channel puncture mode.

Sporton International Inc. (Kunshan)
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1.4 Modification of EUT

No modifications are made to the EUT during all test items.

1.5 Testing Location

Sporton International Inc. (Kunshan) is accredited to ISO/IEC 17025:2017 by American Association for
Laboratory Accreditation with Certificate Number 5145.02.

Test Firm Sporton International Inc. (Kunshan)

No. 1098, Pengxi North Road, Kunshan Economic Development Zone
Test Site Location Jiangsu Province 215300 People’s Republic of China
TEL : +86-512-57900158

_ ) ) FCC Test Firm
Sporton Site No. FCC Designation No. ) )
Registration No.
Test Site No.

CO01-KS
03CHO05-KS CN1257 314309
THO1-KS
1.6 Test Software
Iltem Site Manufacturer Name Version
FCC 15C-15E Test
1. THO1-KS SPORTON Tools Ver10.0_210607 10.0
2. 03CHO05-KS AUDIX E3 210616
3. CO01-KS AUDIX E3 6.2009-8-24

1.7 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

¢ 47 CFR Part 15 Subpart E

¢ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

4 ANSI C63.10-2013

Remark:

1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,

recorded in a separate test report.
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the
highest fundamental frequency or to 40 GHz, whichever is lower). For radiated measurement,
pre-scanned in three orthogonal panels, X, Y, Z. The worst cases (X plane) were recorded in this

report.

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

Freq. Freq.
Band Ch I Channel
Frequency Ban anne (MH2) (MH2)
5180-5240 MHz 36 5180 44 5220
U-NII-1 40 5200 48 5240
Freq. Freq.
Frequency Band Channel Channel
quency (MH2) (MH2)
5260-5320 MHz 52 5260 60 5300
U-NII-2A 56 5280 64 5320
Freq. Freq.
F Band Ch | Channel
requency Ban anne (MHZ) (MH2)
100 5500 116 5580
5500- 5700 MHz 104 5520 132 5660
U-NII-2C 108 5540 136 5680
112 5560 140 5700
Frequency Band Channel Freg.
quency (MHz)
Straddle Channel 144 5720 - -
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2.2 Test Mode

Final test modes are considering the modulation and worse data rates as below table.

SISO Ant.1/ Ant.2:

TEL : +86-512-57900158
FCC ID: 2AEUPBHARG091

Modulation Data Rate
802.11a 6 Mbps
802.11n HT20 MCSO0
802.11ac VHT20 MCSO0
802.11ax HE20 MCSO0
Test Cases
AC
Conducted | Mode 1 : Bluetooth TX + WLAN Link(5G) + Battery 1 + Adapter 1
Emission
U-NII-1 : 5180-5240 MHz | U-NII-2A : 5260-5320 MHz | U-NII-2C : 5500- 5720 MHz
ch. # 802.11a 802.11a 802.11a
L Low 36 52 100
M | Middle 44 60 116
H High 48 64 140
Straddle - - 144
U-NII-1 : 5180-5240 MHz | U-NII-2A : 5260-5320 MHz | U-NII-2C : 5500- 5720 MHz
ch.# 802.11n HT20 802.11n HT20 802.11n HT20
L Low 36 52 100
Middle 44 60 116
H High 48 64 140
Straddle - - 144
o U-NII-1 : 5180-5240 MHz | U-NII-2A : 5260-5320 MHz | U-NII-2C : 5500- 5720 MHz
802.11ac VHT20 802.11ac VHT20 802.11ac VHT20
L Low 36 52 100
Middle 44 60 116
H High 48 64 140
Straddle - - 144
o U-NII-1 : 5180-5240 MHz | U-NII-2A : 5260-5320 MHz | U-NII-2C : 5500- 5720 MHz
802.11ax HE20 802.11ax HE20 802.11ax HE20
L Low 36 52 100
Middle 44 60 116
H High 48 64 140
Straddle - - 144
Sporton International Inc. (Kunshan) Page Number : 90f 28
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2.3 Connection Diagram of Test System

For AC Conducted Emission:

Power

Source

WLAN AP

Notebook

EUT

This example is connection diagram of EUT test configurations.

For detail, please refer to test mode configuration and setup photographs for each test item.

For Radiated Emission:

Power

Source

EUT

This example is connection diagram of EUT test configurations.

For detail, please refer to test mode configuration and setup photographs for each test item.

Sporton International Inc. (Kunshan)
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2.4 Support Unit used in test configuration and system

Item [Equipment Trade Name |Model Name |FCC ID Data Cable Power Cord

1. |WLANAP LINKSYS WRT 1900 ACS |N/A N/A Unshielded,1.8m
AC I/P:
Unshielded, 1.8 m

2. [Notebook Lenovo V130-15IKB005 |N/A N/A
DC O/P:
Shielded, 1.8 m

DEE VAN
3 AC/DC Adapter 1 ENTERPRISE DSA-12PF16-24 N/A N/A N/A
(USs) CO. LTE FUS 240050

2.5 EUT Operation Test Setup

For WLAN RF test items, an engineering test program was provided and enabled to make EUT
continuous transmit.

For AC power line conducted emissions, the EUT was set to connect with the WLAN AP under large
package sizes transmission.

2.6 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss.
Offset = RF cable loss.

Following shows an offset computation example with cable loss 7.2 dB.

Offset(dB) = RF cable loss(dB).

= 7.2 (dB)
Sporton International Inc. (Kunshan) Page Number 1 11 of 28
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3 Test Result
3.1 26dB & 99% Occupied Bandwidth Measurement
3.1.1Description of 26dB & 99% Occupied Bandwidth

This section is for reporting purpose only.

There is no restriction limits for bandwidth.

For Straddle Channel, According to KDB 789033 D02 General UNII Test Procedures New Rules

v02r01, If the power and PSD of the devices are uniform and comply with the lower limits specified for

the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

3.1.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.1.3Test Procedures

1.

o0k Wb

8.

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section C) Emission bandwidth

Set RBW = approximately 1% of the emission bandwidth.

Set the VBW > RBW.

Detector = Peak.

Trace mode = max hold

Measure the maximum width of the emission that is 26 dB down from the peak of the emission.
Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement
as needed until the RBW/EBW ratio is approximately 1%.

For 99% Bandwidth Measurement, the spectrum analyzer's resolution bandwidth (RBW) is set
1% to 5% of the OBW and set the Video bandwidth (VBW) = 3 * RBW.

Measure and record the results in the test report.

3.1.4Test Setup

Spectrum Analyzer EUT
Sporton International Inc. (Kunshan) Page Number 1 12 of 28
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3.1.5Test Result of 26dB & 99% Occupied Bandwidth

Please refer to Appendix A.

SISO Ant. 1:
| Maximum 26dB Bandwidth for 20M BW
Spectrum l':f
Ref Level 17.20 dém Offset 7.20 dB & RBW 200 kHz
o Att 20 dB SWT 1ms @ VBW 1 MHz Mode Sweep
@ 1Pk View
Y. M1[1] 12.15 dBm
—— swstee o o 5.2406990 GHz
Ff nde 26.00 dB
f Bw 35.065000000 MHz
J‘ Qfactor ™ 149.5
o L Y
- W _,l.u“
) "
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
-80 dBm
CF 5.24 GHz 1001 pts Span 50.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.240699 GHz 12.15 dBm ndB down 35.065 MHz
T1 1 5.222617 GHz -13.88 dBm ndg 26.00 dB
T2 1 5.257682 GHz -13.76 dBm Q factor 149.5
—
il PR X
Date: 28.MAR.2023 10:06:55
| Maximum 99% Occupied Bandwidth for 20M BW
Spectrum |:E
Ref Level 17.20 dBm  Offset 7.20 dB & RBW 300 kHz
o ALt 20 de SWT 1lms & VBW 1 MHz Mode Sweep
@153 Max
M1[1] 12.02 dBm
A oy Ftus - 5.2406990 GHz
/ Occ Bw "\ 21.928071928 MHz
T / lk. T
i T By -
- W RN oy
1 “’W‘\.JW,
-70 dBm
-80 dBm
CF 5.24 GHz 1001 pts Span 50.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.240699 GHz 12.02 dBm
T1 1 5.2289111 GHz -7.78 dBm Occ Bw 21.928071928 MHz
T2 1 5.2508392 GHz -7.81 dBm
i (™)
Date: 28.MAR.2023 10:07:34

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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SISO Ant. 2:

| Maximum 26dB Bandwidth

Spectrum "f

Ref Level 27.20 dém  Offset 7.20 dB @ RBW 300 kHz

fe ALt 30 dB SWT 1lms & VBW 1 MHz Mode Sweep
@ 1Pk View
M1[1] 11.44 dBm
20 dBm 5.2207990 GHz
ﬂX; nds 26.00 dB
10 dBm ’ . RN T 32.567000000 MHz
[’MW Q rm-'ﬁ?"‘\\ 160.3
0 dem ‘J); F
10 dBm - L syt fly L
e AT w.{,h\w
i e
=20, 1
i T n
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.22 GHz 1001 pts Span 50.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.220709 GHz 11.44 dBm nde down 32.567 MH2
T1 1 5.202967 GHz -14.71 dBm ndB 26.00 dB
T2 1 5.235534 GHz -14.71 dBm Q factor 160.3
Il e
Date: 15.APR.Z023 23:47:42
| Maximum 99% Occupied Bandwidth

Spectrum nf

Ref Level 27.20 dBm  Offset 7.20 dB & RBW 200 kHz
o Att 30 dB SWT 1ms @ VBW 1 MHz Mode Sweep

M1[1] 11.54 dBm
5.2207990 GHz
M1 Ocec Bw 19.930069930 MHz

10 dem Loe Mrw\

J
e ]\[
M

T

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 5.22 GHz 1001 pts

Marker

Tvpel Ref | Trc \ ¥-value | Y-value | Function |
M1 1 5.220799 GHz 11.54 dBm
T1 1 5.2101598 GHz -6.62 dBm Occ Bw
T2 1 5,2300899 GHz -8.06 dBm

J1 QD W

Date: 15.APR.Z023 23:48:03

Span 50.0 MHz

Function Result |

19.923006993 MHz

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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3.2 Maximum Conducted Output Power Measurement

3.2.1Limit of Maximum Conducted Output Power

<FCC 14-30 CFR 15.407>

For mobile and portable client devices in the 5.15 - 5.25 GHz band, the maximum conducted output

power over the frequency band of operation shall not exceed 250 mW.

For the 5.25-5.725 GHz bands, the maximum conducted output power over the frequency bands of
operation shall not exceed the lesser of 250 mW or 11 dBm +10 log 10 B, where B is the 26 dB

emission bandwidth in megahertz.

For Straddle Channel, According to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, If the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

Note that U-NII-2 band, devices with a maximum e.i.r.p. greater than 500 mW shall implement TPC in

order to have the capability to operate at least 6 dB below the maximum permitted e.i.r.p. of 1 W.

3.2.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.2.3Test Procedures

The testing follows Method PM of FCC KDB 789033 D02 General UNII Test Procedures New Rules

v02r01.

Method PM (Measurement using an RF average power meter):

1. Measurement is performed using a wideband RF power meter.

2. The EUT is configured to transmit continuously with a consistent duty cycle at its maximum
power control level.

3. Measure the average power of the transmitter, and the average power is corrected with duty

factor, 10 log(1/x), where x is the duty cycle.

Sporton International Inc. (Kunshan) Page Number : 15 of 28
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3.2.4Test Setup

= [l

Attenuator
Power Meter EUT
3.2.5Test Result of Maximum Conducted Output Power
Please refer to Appendix A.
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3.3 Power Spectral Density Measurement

3.3.1Limit of Power Spectral Density

<FCC 14-30 CFR 15.407>

For mobile and portable client devices in the 5.15 - 5.25 GHz band, the maximum power spectral

density shall not exceed 11dBm in any 1 megahertz band.

For the 5.25-5.725 GHz bands, the maximum power spectral density shall not exceed 11 dBm in any

1 megahertz band.

For Straddle Channel, According to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, If the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.3.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.3.3Test Procedures

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section F) Maximum power spectral density.
# Method SA-2 #
(trace averaging across on and off times of the EUT transmissions, followed by duty cycle correction).
. Measure the duty cycle.
. Set span to encompass the entire emission bandwidth (EBW) of the signal.
. Set RBW =1 MHz.
. Set VBW 2 3 MHz.
. Number of points in sweep = 2 Span / RBW.
. Sweep time = auto.
. Detector = RMS
. Trace average at least 100 traces in power averaging mode.

. Add 10 log(1/x), where x is the duty cycle, to the measured power in order to compute the
average power during the actual transmission times. For example, add 10 log(1/0.25) = 6

dB if the duty cycle is 25 percent.
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1. The RF output of EUT was connected to the spectrum analyzer by a low loss cable.

2. Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and

record it.

3.3.4Test Setup

e ]

Spectrum Analyzer EUT

3.3.5Test Result of Power Spectral Density

Please refer to Appendix A.

Worst Case Power Density (dBm/MHZz)

Spectrum EE

Ref Level 27.20 dém Offset 7.20 d8 @ RBW 1 MHz
J Att 30 dB @ SWT 20ms @ VBW 3 MHz Mode Sweep
SGL Count 100/100
@ 1Rm AvgPwr

M1[1] 7.48 dBm
5.3012490 GHz

20 démr

10 dém: Y

| o et _|

0 dem 1 T

-10 dBm | -H

-20 dBm -

-30 dBm "jj \"
" I MN""“‘!«J,
(=110 e

-50 dBm

-60 dBm

-70 dBm

CF 5.3 GHz 1001 pts Span 50.0 MHz

S - ™
Date: 11.MAY.2023 03:35:11

Note: Average Power Density (dB) = Measured value+ Duty Factor
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3.4 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge spurious

emissions and out of band emissions measurement.

3.4.1Limit of Unwanted Emissions

(1) For transmitters operating in the 5150-5250 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of —27dBm/MHz.

For transmitters operating in the 5250-5350 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of -27 dBm/MHz. Devices operating in the 5250-5350 MHz
band that generate emissions in the 5150-5250 MHz band must meet all applicable technical
requirements for operation in the 5150-5250 MHz band (including indoor use) or alternatively
meet an out-of-band emission EIRP limit of -27 dBm/MHz in the 5150-5250 MHz band.

For transmitters operating in the 5470-5725 MHz band: all emissions outside of the 5470-5725
MHz band shall not exceed an EIRP of -27 dBm/MHz.

(2) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as below table,

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 - 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3
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EIRP (dBm) Field Strength at 3m (dBuV/m)
-27 68.2

Note: The following formula is used to convert the EIRP to field strength.
EIRP = Ewmeas + 20l0g (dwveas) —104.7
where
EIRP is the equivalent isotropically radiated power, in dBm
Eweas is the field strength of the emission at the measurement distance, in dBuV/m

dwmeas is the measurement distance, in m

(3) ANSI C63.10-2013 clause 12.7.3 note 97
As specified by regulatory requirements, emissions above 1000 MHz that are outside of the
restricted bands are subject to a peak emission limit. However, an out-of-band emission that
complies with both the average and peak general regulatory limits is not required to satisfy the

peak emission limit.

3.4.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.
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3.4.3Test Procedures

1.

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section G) Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000MHz

. RBW = 120 kHz

. VBW = 300 kHz

. Detector = Peak

. Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz

. RBW =1 MHz

. VBW 2 3 MHz

. Detector = Peak

. Sweep time = auto

. Trace mode = max hold
(3) Procedures for Average Unwanted Emissions Measurements Above 1000MHz

. RBW =1 MHz
. VBW = 10 Hz, when duty cycle is no less than 98 percent.

. VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.

The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

The EUT was set 3 meters from the interference receiving antenna which was mounted on the
top of a variable height antenna tower.

The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

For each suspected emission, the EUT was arranged to its worst case and then adjust the
antenna tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the
maximum reading.

For testing below 1GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.

For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than peak
limit (that means the emission level in average mode also complies with the limit in average
mode), then peak values of EUT will be reported, otherwise, the emissions will be measured in

average mode again and reported.
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3.4.4Test Setup

For radiated emissions below 30MHz

Metal Full Soldered Ground Plane

00

Sp-ec'lruFl A.naly;er ! Receiver

For radiated emissions from 30MHz to 1GHz

R Antenna

3m

i

EUT

S0cm

1
Metal Full Soldered Ground Plane

R e

Spectrum Analyzer j Receiver

For radiated emissions above 1GHz

RX Antenna

Metal Full Soldered Ground Plane

oc
Spectrum Analyzer / Receiver
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3.4.5Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.
There is a comparison data of both open-field test site and semi-Anechoic chamber, and the result

came out very similar.

3.4.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C.

3.4.7Duty Cycle

Please refer to Appendix D.

3.4.8 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic or 40GHz,
whichever is lower)

Please refer to Appendix C.
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3.5 AC Conducted Emission Measurement

3.5.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies

within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.5.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.5.3Test Procedures

1. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least

80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).

3. All the support units are connecting to the other LISN.

4.  The LISN provides 50 ohm coupling impedance for the measuring instrument.

5. The FCC states that a 50 ohm, 50 microhenry LISN should be used.

6. Both sides of AC line were checked for maximum conducted interference.

7. The frequency range from 150 kHz to 30 MHz was searched.

8.  Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum

Hold Mode.
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3.5.4 Test Setup

e B A Tl B e g e T G A DD ET R e S e I
| |
l |
I Rear of EUT to be flushed |
I with rear of table top I
| 1
| |
' |
| — |
l A EUT l
| | I l 80 cm to
I Receiver | ground
I 500 RF Cable #0cm : plane
| |
l |
| ] 2 |
| 2
: "3b) :
|
| AC :
I AMH I
| {LISH) |
| I
| ” 73 B | -
I - | -~
I f -~ Bonded to horizontal l - s
oy ground plane ~
L et e R e e e B e el B e b
AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.5.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.6 Antenna Requirements

3.6.1Standard Applicable
If transmitting antenna directional gain is greater than 6 dBi, both the peak transmit power and the
peak power spectral density shall be reduced by the amount in dB that the directional gain of the
antenna exceeds 6 dBi.

3.6.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.

3.6.3Antenna Gain
The antenna peak gain of EUT is less than 6 dBi. Therefore, it is not necessary to reduce maximum

peak output power limit.
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4 List of Measuring Equipment

. . Calibration
Instrument Manufacturer | Model No. |[Serial No. [Characteristics Date Test Date Due Date Remark
Spectrum _ Mar. 28, 2023~ Conducted
Analyzer R&S FSV40 101040 10Hz~40GHz | Oct. 12, 2022 Sep. 05, 2023 Oct. 11, 2023 (THO1-KS)
Pulse Power . 300MHz~40GH Mar. 28, 2023~ Conducted
Senor Anritsu MA2411B 0917070 5 Jan. 05, 2023 Sep. 05, 2023 Jan. 04, 2024 (THO1-KS)
. 50MHz Mar. 28, 2023~ Conducted
Power Meter Anritsu ML2495A 1005002 Bandwidth Jan. 05, 2023 Sep. 05, 2023 Jan. 04, 2024 (THO1-KS)
. . MY564000 | 3Hz~8.5GHz;M Radiation
EMI Test Receiver Keysight N9038A 04 ax 30dBm Oct. 13, 2022 | Aug. 28, 2023 | Oct. 12, 2023 (03CHO5-KS)
EXA Spectrum . MY551502 | 10Hz-44G,MAX Radiation
Analyzer Keysight N9010A a4 30dB Mar. 24, 2023 | Aug. 28, 2023 | Mar. 23, 2024 (03CHO5-KS)
Loop Antenna R&S HFH2-z2 | 100321 | 9kHz~30MHz | Oct. 16,2022 | Aug. 28, 2023 | Oct. 15, 2023 (Osgﬂ'gg?}z‘s)
Bilog Antenna TeseQ CBL6111D | 49922 | 30MHz-1GHz | Apr. 09, 2023 | Aug. 28, 2023 | Apr. 08, 2024 (Ogga'ggf’é‘s)
Double Ridge : - Radiation
Horn Antenna ETS-Lindgren 3117 00218642 | 1GHz~18GHz |Apr. 06, 2023 | Aug. 28, 2023 | Apr. 05, 2024 (03CHO05-KS)
Radiation
SHF-EHF Horn Com-power AH-840 101093 | 18GHz~40GHz | Jan. 08, 2023 | Aug. 28, 2023 | Jan. 07, 2024 (03CHO5-KS)
. Radiation
Amplifier SONOMA 310N 380826 9KHz-1GHz Jul. 06, 2023 | Aug. 28, 2023 | Jul. 05, 2024 (03CHO5-KS)
- Radiation
Amplifier EM EM18G40GA | 060852 18~40GHz Jan. 05, 2023 | Aug. 28, 2023 | Jan. 04, 2024 (03CHO5-KS)
. . - Radiation
high gain Amplifier EM EMO01G18GA | 060839 1Ghz-18Ghz | Oct. 12, 2022 | Aug. 28, 2023 | Oct. 11, 2023 (03CH'05.-KS)
Amplifier EM EMO1G18GA | 060833 | 1Ghz-18Ghz | Jan. 05,2023 | Aug. 28, 2023 | Jan. 04, 2024 (Osgﬂ'ggf’gs)
F1040900 Radiation
AC Power Source Chroma 61601 04 N/A NCR Aug. 28, 2023 NCR (03CHO5-KS)
Radiation
Turn Table ChamPro EM 1000-T | 060762-T | 0~360 degree NCR Aug. 28, 2023 NCR (03CHO5-KS)
Radiation
Antenna Mast ChamPro EM 1000-A | 060762-A 1m~4m NCR Aug. 28, 2023 NCR (03CH05-KS)
. . Conduction
EMI Receiver R&S ESCI7 100768 9kHz~7GHz; May 24, 2022 | May 08, 2023 | May 23, 2023 (CO01-KS)
AC LIS.N Conduction
(for auxiliary MessTec AN3016 060103 9kHz~30MHz | Oct. 13, 2022 | May 08, 2023 | Oct. 12, 2023 (CO01-KS)
equipment)
Conduction
AC LISN MessTec AN3016 060105 9kHz~30MHz | May 24, 2022 | May 08, 2023 | May 23, 2023 (CO01-KS)
ABPO00000| AC 0V~300V, Conduction
AC Power Source Chroma 61602 0811 45H7~1000Hz Oct. 12, 2022 | May 08, 2023 | Oct. 11, 2023 (CO01-KS)
NCR: No Calibration Required
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5 Measurement Uncertainty

The measurement uncertainties shown below were calculated in accordance with the requirements of
ANSI 63.10-2013. All the measurement uncertainty value were shown with a coverage K=2 to indicate
95% level of confidence. The measurement data show herein meets or exceeds the CISPR

measurement uncertainty values specified in CISPR 16-4-2 and can be compared directly to specified

limit to determine compliance.

Uncertainty of Conducted Measurement

Test Item Uncertainty
Conducted Power +0.46 dB
Conducted Emissions +2.26 dB
Occupied Channel Bandwidth +0.1 %
Conducted Power Spectral Density +0.88 dB

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 294 dB
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 6.28 dB
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.88dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHZz)

Measuring Uncertainty for a Level of Confidence 596 dB
of 95% (U = 2Uc(y)) '
----------- THE END -----------
Sporton International Inc. (Kunshan) Page Number : 28 of 28
TEL : +86-512-57900158 Report Issued Date : Nov. 15, 2023
FCC ID: 2AEUPBHARG091 Report Version : Rev. 01

Report Template No.: BU5-FR15EWL AC MA Version 2.0



saranas. FCC RF Test Report Report No. : FR330811-01C

Appendix A. Conducted Test Results
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR330811-01C

U-NII-1

I1C 99% 1C 99%

99% A8 dB Bandwidth Bandwidth

Data Freq. Bandwidth Bandwidth - A

Mod. Rate NTX CH. (MH2) (MHz) (MHz) Power Limit EIRP Limit Note

(dBm) (dBm)
Ant 1 Ant2 | Ant1 Ant2 | Ant1 | Ant2 | Ant1 | Ant2
11a | 6Mbps| 1 36 5180 | 16.83 16.78 | 20.03 19.88 - 22.26 | 22.25
11a | 6Mbps| 1 40 5200 | 16.68 16.68 | 20.03 19.93 - 22.22 | 22.22
11a | 6Mbps| 1 44 5220 | 17.33 17.58 | 2552 | 25.57 - 22.39 | 22.45
11a | 6Mbps| 1 48 5240 | 18.13 17.68 | 29.72 | 25.77 - 22.58 | 22.47
HT20 [ MCSO | 1 36 5180 | 17.68 17.68 | 20.43 | 20.48 - 22.48 | 22.48
HT20 [ MCSO | 1 40 5200 | 17.63 18.38 | 20.43 | 25.67 - 22.46 | 22.64
HT20 [ MCSO | 1 44 5220 | 20.68 19.93 | 3232 | 3257 - 23.01 | 23.00
HT20 [ MCSO | 1 48 5240 | 21.93 18.88 | 35.07 | 31.92 - 23.01 | 22.76
VHT20| MCSO0 | 1 36 5180 | 17.78 17.68 | 20.68 | 20.38 - 22.50 | 22.47
VHT20| MCSO0 | 1 40 5200 | 17.68 18.18 | 20.38 | 23.93 - 22.48 | 22.60
VHT20| MCSO0 | 1 44 5220 | 18.43 18.73 | 28.27 | 28.47 - 22.66 |22.73
VHT20| MCSO0 | 1 48 5240 | 18.98 18.48 | 30.27 | 30.82 - 22.78 | 22.67
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Average Power Table

Report Number : FR330811-01C

U-NII-1
Duty Average FCC
Data Freq. Factor Copductad Power Conduc?eq DG_ ; Power
Mod. Rate INT{ CH. (MHz) (dB) with duty factor Power Limit (dBi) Pass/Fail Setting
(dBm) (dBm)
Ant1 | Ant2 [ Ant1 | Ant2 | SUM | Ant1 [ Ant2 | Ant1 | Ant2 Ant 1 Ant 2
11a | 6Mbps| 1 36 5180 | 17.74 | 0.11 | 14.35 | 14.38 24.00 [ 24.00 | 3.90 | 3.30 Pass 15 15
11a |6Mbps| 1 40 5200 | 17.74 | 0.11 14.47 | 14.58 24.00 | 24.00 | 3.90 3.30 Pass 15 15
11a | 6Mbps| 1 44 5220 | 17.74 | 0.11 | 18.06 | 18.47 24.00 [ 24.00 | 3.90 | 3.30 Pass 18 18
11a |6Mbps| 1 48 5240 [ 17.74 | 0.11 18.00 | 18.29 24.00 | 24.00 | 3.90 3.30 Pass 18 18
HT20 | MCSO | 1 36 5180 | 12.58 | 0.12 | 14.81 | 14.93 24.00 [ 24.00 | 3.90 | 3.30 Pass 15.5 15.5
HT20 | MCSO | 1 40 5200 | 12.58 | 0.12 [ 15.06 | 15.04 24.00 | 24.00 | 3.90 3.30 Pass 15.5 15.5
HT20 | MCSO | 1 44 5220 | 12.58 | 0.12 | 18.21 | 18.33 24.00 [ 24.00 | 3.90 | 3.30 Pass 18 18
HT20 | MCSO | 1 48 5240 | 12.58 | 0.12 | 18.13 | 18.19 24.00 | 24.00 | 3.90 3.30 Pass 18 18
VHT20| MCSO0 | 1 36 5180 | 13.48 | 0.12 | 14.79 | 14.47 24.00 [ 24.00 | 3.90 | 3.30 Pass 15.5 15.5
VHT20| MCSO | 1 40 5200 | 13.48 | 0.12 [ 15.07 | 14.60 24.00 | 24.00 | 3.90 3.30 Pass 15.5 15.5
VHT20| MCSO0 | 1 44 5220 | 13.48 | 0.12 | 18.21 | 18.30 24.00 [ 24.00 | 3.90 | 3.30 Pass 18 18
VHT20| MCSO | 1 48 5240 | 13.48 | 0.12 | 18.14 | 18.19 24.00 | 24.00 | 3.90 3.30 Pass 18 18
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TEST RESULTS DATA
Power Spectral Density

U-NII-1

Duty Average . Average
Data Freq. Factor I?ower DXy PSD DG. DG. Pass
Mod. Rate NTX CH. (MHz) (B) with Duty Factor Limit (dBi) (dBi) JFail

(dBm/MHz) (dBm/MHz)

Ant1 | Ant2 | Ant1 [ Ant2 | SUM | Ant1 | Ant2 | Ant1 [ Ant2 | Ant1 | Ant2

11a | 6Mbps| 1 36 5180 | 0.11 0.1 3.98 4.01 11.00 | 11.00 | 3.90 | 3.30 | 3.90 | 3.30 Pass
11a | 6Mbps| 1 40 5200 | 0.11 0.11 4.05 4.18 11.00 | 11.00 | 3.90 | 3.30 | 3.90 | 3.30 Pass
11a | 6Mbps| 1 44 5220 | 0.11 0.11 7.58 7.53 11.00 | 11.00 | 3.90 | 3.30 | 3.90 | 3.30 Pass
11a | 6Mbps| 1 48 5240 | 0.11 0.1 7.30 7.51 11.00 | 11.00 | 3.90 | 3.30 | 3.90 | 3.30 Pass
HT20 | MCSO | 1 36 5180 | 0.12 0.12 4.24 4.32 11.00 | 11.00 | 3.90 | 3.30 | 3.90 | 3.30 Pass
HT20 | MCSO | 1 40 5200 | 0.12 0.12 4.44 4.39 11.00 | 11.00 | 3.90 | 3.30 | 3.90 | 3.30 Pass
HT20 | MCSO | 1 44 5220 | 0.12 0.12 7.41 7.51 11.00 | 11.00 | 3.90 | 3.30 | 3.90 | 3.30 Pass
HT20 | MCSO | 1 48 5240 | 0.12 0.12 7.10 7.27 11.00 | 11.00 | 3.90 | 3.30 | 3.90 | 3.30 Pass
VHT20| MCSO | 1 36 5180 | 0.12 0.12 4.23 3.78 11.00 | 11.00 | 3.90 | 3.30 | 3.90 | 3.30 Pass
VHT20| MCSO | 1 40 5200 | 0.12 0.12 4.33 3.89 11.00 | 11.00 | 3.90 | 3.30 | 3.90 | 3.30 Pass
VHT20| MCSO | 1 44 5220 | 0.12 0.12 7.23 7.26 11.00 | 11.00 | 3.90 | 3.30 | 3.90 | 3.30 Pass
VHT20| MCSO | 1 48 5240 | 0.12 0.12 7.10 7.24 11.00 | 11.00 | 3.90 | 3.30 | 3.90 | 3.30 Pass




FR330811-01C

TEST RESULTS DATA
26dB and 99% OBW
U-NII-2A
1C 99% 1C 99% FCC 26dB
Mod. Rate NTY CH. (MH2) (MHz) (MHz) Power Limit EIRP Limit Power Limit Note
(dBm) (dBm) (dBm)
Ant 1 Ant 2 Ant 1 Ant 2 Ant 1 Ant 2 Ant 1 Ant 2 Ant1| Ant2
11a |6Mbps| 1 52 5260 17.58 17.28 25.57 23.33 23.45 23.38 29.45 29.38 23.98 | 23.98
11a |6Mbps| 1 60 5300 17.28 17.38 22.18 25.48 23.38 23.40 29.38 29.40 23.98 | 23.98
11a |6Mbps| 1 64 5320 16.73 16.78 20.08 20.03 23.24 23.25 29.24 29.25 23.98 | 23.98
HT20 [ MCSO | 1 52 5260 19.78 18.33 32.62 30.32 23.96 23.63 29.96 29.63 23.98 | 23.98
HT20 [ MCSO | 1 60 5300 18.78 18.08 29.12 27.52 23.74 23.57 29.74 29.57 23.98 | 23.98
HT20 [ MCSO | 1 64 5320 17.63 17.78 20.48 20.43 23.46 23.50 29.46 29.50 23.98 | 23.98
VHT20| MCSO | 1 52 5260 18.23 18.03 26.17 22.68 23.61 23.56 29.61 29.56 23.98 | 23.98
VHT20| MCSO | 1 60 5300 18.08 17.93 23.23 22.63 23.57 23.54 29.57 29.54 23.98 | 23.98
VHT20| MCSO | 1 64 5320 17.73 17.73 20.48 20.63 23.49 23.49 29.49 29.49 23.98 | 23.98




Report Number : FR330811-01C

TEST RESULTS DATA
Average Power Table

U-NII-2A
Average FCC
Data EI Fzzgr Copducted Power ConducFeclJ DQ |3E()I\'7VZI' . Power
Mod. INTH CH. with duty factor Power Limit (dBi) L Pass/Fail Setting
Rate (MHz) (dB) Limit
(dBm) (dBm) (dBm)
Ant1 | Ant2 | Ant1 | Ant2 | SUM | Ant1 | Ant2 | Ant1 | Ant2 Ant 1 Ant 2
11a |6Mbps| 1 52 5260 | 17.74 | 0.11 | 18.07 | 18.33 23.98 | 23.98 | 3.90 | 3.30 | 26.99 Pass 18 18
11a |6Mbps| 1 60 5300 | 17.74 | 0.11 | 18.20 | 18.49 23.98 | 23.98 | 3.90 | 3.30 | 26.99 Pass 18 18
11a |6Mbps| 1 64 5320 | 17.74 | 0.11 | 14.79 | 14.94 23.98 | 23.98 | 3.90 | 3.30 | 26.99 Pass 15 15
HT20 [ MCSO | 1 52 5260 | 12.58 | 0.12 | 18.24 | 18.30 23.98 | 23.98 | 3.90 | 3.30 | 26.99 Pass 18 18
HT20 [ MCSO | 1 60 5300 | 12.58 | 0.12 | 18.29 | 18.36 23.98 | 23.98 | 3.90 | 3.30 | 26.99 Pass 18 18
HT20 [ MCSO | 1 64 5320 | 12.58 | 0.12 | 15.43 | 15.37 23.98 | 23.98 | 3.90 | 3.30 | 26.99 Pass 15.5 15.5
VHT20| MCSO | 1 52 5260 | 13.48 | 0.12 | 18.17 | 18.18 23.98 | 23.98 | 3.90 | 3.30 | 26.99 Pass 18 18
VHT20| MCSO | 1 60 5300 | 13.48 | 0.12 | 18.29 | 18.38 23.98 | 23.98 | 3.90 | 3.30 | 26.99 Pass 18 18
VHT20| MCSO | 1 64 5320 | 13.48 | 0.12 | 14.94 | 14.95 23.98 | 23.98 | 3.90 | 3.30 | 26.99 Pass 15 15




TEST RESULTS DATA

Power Spectral Density

Report Number : FR330811-01C

U-NII-2A

Duty Average _ Average
Data Freq. Factor Eower Density PSD DQ Pass
Mod. Rate NTY CH. (MHZ) (dB) with Duty Factor Limit (dBi) IFail

(dBm/MHz) (dBm/MHz)

Ant1 | Ant2 | Ant1 | Ant2 [ SUM | Ant1 | Ant2 [ Ant1 | Ant2

11a | 6Mbps| 1 52 5260 | 0.11 0.11 7.44 7.52 11.00 | 11.00 [ 3.90 | 3.30 Pass
11a | 6Mbps| 1 60 5300 | 0.11 0.1 7.59 7.48 11.00 | 11.00 [ 3.90 | 3.30 Pass
11a | 6Mbps| 1 64 5320 | 0.11 0.11 4.30 4.37 11.00 | 11.00 [ 3.90 | 3.30 Pass
HT20 [ MCSO | 1 52 5260 | 0.12 0.12 7.23 7.40 11.00 | 11.00 [ 3.90 | 3.30 Pass
HT20 [ MCSO | 1 60 5300 | 0.12 0.12 7.40 7.43 11.00 | 11.00 [ 3.90 | 3.30 Pass
HT20 [ MCSO | 1 64 5320 | 0.12 0.12 4.64 4.60 11.00 | 11.00 [ 3.90 | 3.30 Pass
VHT20[ MCSO0 | 1 52 5260 | 0.12 0.12 7.33 7.31 11.00 | 11.00 [ 3.90 | 3.30 Pass
VHT20[ MCSO0 | 1 60 5300 | 0.12 0.12 7.30 7.40 11.00 | 11.00 [ 3.90 | 3.30 Pass
VHT20[ MCSO0 | 1 64 5320 | 0.12 0.12 4.02 4.08 11.00 | 11.00 [ 3.90 | 3.30 Pass




Report Number : FR330811-01C

TEST RESULTS DATA
26dB and 99% OBW
U-NII-2C
99% 26 dB IC 99% IC 99% FCC 26dB q
bata _— Bandwidth Bandwidth Bandwidth Bandwidth Bandwidth 6 dB Banculdth for Straddle
Mod. Rate NTX| CH. (MH2) In U-NIl 2C In U-NII 2C Power Limit EIRP Limit Power Limit (MHz)
(MHz) (MHz) (dBm) (dBm) (dBm)

Ant 1 Ant 2 Ant 1 Ant 2 Ant 1 Ant 2 Ant 1 Ant 2 Ant 1 Ant 2 Ant 1 Ant 2
11a | 6Mbps| 1 100 5500 16.78 16.73 19.98 19.98 23.25 23.24 29.25 29.24 23.98 23.98 - —-nn
11a | 6Mbps| 1 104 5520 16.73 16.73 20.13 20.13 23.24 23.24 29.24 29.24 23.98 23.98 - —-nn
11a | 6Mbps| 1 108 5540 16.68 16.63 20.18 20.13 23.22 23.21 29.22 29.21 23.98 23.98 - —-nn
11a | 6Mbps | 1 112 5560 16.63 16.68 20.13 20.23 23.21 23.22 29.21 29.22 23.98 23.98 - —-nn
11a | 6Mbps | 1 116 5580 17.48 17.08 25.62 21.13 23.43 23.33 29.43 29.33 23.98 23.98 - —-nn
11a | 6Mbps| 1 136 5680 17.53 17.08 27.92 21.33 23.44 23.33 29.44 29.33 23.98 23.98 - —-nn
11a | 6Mbps| 1 140 5700 16.73 16.73 20.03 19.98 23.24 23.24 29.24 29.24 23.98 23.98 - —-nn

HT20 | MCSO0 | 1 100 5500 17.73 17.73 20.38 2043 23.49 23.49 29.49 29.49 23.98 23.98 - —-nn
HT20 | MCSO0 | 1 104 5520 18.23 17.98 24.28 2572 23.61 23.55 29.61 29.55 23.98 23.98 - —-nn
HT20 | MCSO0 | 1 108 5540 17.73 17.68 20.43 20.33 23.49 23.48 29.49 29.48 23.98 23.98 - —-nn
HT20 | MCSO0 | 1 112 5560 17.73 17.73 20.53 2048 23.49 23.49 29.49 29.49 23.98 23.98 - —-nn
HT20 | MCSO0 | 1 116 5580 18.03 18.13 2513 27.52 23.56 23.58 29.56 29.58 23.98 23.98 - —-nn
HT20 | MCSO0 | 1 132 5660 17.73 17.83 20.48 2048 23.49 23.51 29.49 29.51 23.98 23.98 - —-nn
HT20 | MCSO0 | 1 136 5680 18.08 17.88 22.38 22.38 23.57 23.52 29.57 29.52 23.98 23.98 - —-nn
HT20 | MCSO0 | 1 140 5700 17.63 17.63 20.48 2048 23.46 23.46 29.46 29.46 23.98 23.98 - —-nn
VHT20| MCSO | 1 100 5500 17.73 17.68 20.63 20.58 23.49 23.47 29.49 29.47 23.98 23.98 - —-nn
VHT20| MCSO | 1 104 5520 17.63 17.93 20.48 21.93 23.46 23.54 29.46 29.54 23.98 23.98 - —-nn
VHT20| MCSO | 1 108 5540 17.63 17.63 20.53 20.53 23.46 23.46 29.46 29.46 23.98 23.98 - —-nn
VHT20| MCSO | 1 112 5560 17.68 17.68 20.53 2048 23.47 23.48 29.47 29.48 23.98 23.98 - —-nn
VHT20| MCSO | 1 116 5580 17.93 17.98 2218 2278 23.54 23.55 29.54 29.55 23.98 23.98 - —-nn
VHT20| MCSO | 1 132 5660 17.68 17.73 20.28 2048 23.48 23.49 29.48 29.49 23.98 23.98 - —-nn
VHT20| MCSO | 1 136 5680 17.88 17.83 21.53 21.58 23.52 23.51 29.52 29.51 23.98 23.98 - —-nn
VHT20| MCSO | 1 140 5700 17.63 17.68 20.43 20.53 23.46 23.47 29.46 29.47 23.98 23.98 - —-nn

U-NII-2C straddle channel
99% 26 dB IC 99% IC 99% FCC 26dB "
Data _— Bandwidth Bandwidth Bandwidth Bandwidth Bandwidth 6 dB Bandwidh for Straddle
Mod. | plie [NTX CH. (MH2) In U-NIl 2C In U-NIl 2C Power Limit EIRP Limit Power Limit (MHz)
(MHz) (MHz) (dBm) (dBm) (dBm)

Ant 1 Ant 2 Ant 1 Ant 2 Ant 1 Ant 2 Ant 1 Ant 2 Ant 1 Ant 2 Ant 1 Ant 2
11a | 6Mbps | 1 144 5720 17.18 17.13 22.08 21.33 23.35 23.34 29.35 29.34 23.98 23.98 - -
HT20 | MCSO0 | 1 144 5720 18.03 18.08 26.22 2543 23.56 23.57 29.56 29.57 23.98 23.98 - -

VHT20| MCSO | 1 144 5720 18.03 17.93 2213 22.53 23.56 23.54 29.56 29.54 23.98 23.98 - -




TEST RESULTS DATA

Average Power Table

Report Number : FR330811-01C

U-NII-2C
Average FCC
Dat F nggr Conducted Power Conducted DG ERP Power
Mod. | o2@ INTX CH. | e9 with duty factor Power Limit (dBi) OWer'| pass/Fail Setting
Rate (MHz) (dB) Limit
(dBm) (dBm) (dBm)
Ant1 | Ant2 | Ant1 [ Ant2 | SUM | Ant1 | Ant2 | Ant1 [ Ant2 Ant 1 Ant 2
11a | 6Mbps| 1 100 | 5500 | 0.11 0.11 | 14.15 | 14.28 23.98 (2398 | 3.90 | 3.30 | 26.99 Pass 15 15
11a | 6Mbps| 1 104 | 5520 | 0.11 0.11 | 14.57 | 14.49 23.98 (2398 | 3.90 | 3.30 | 26.99 Pass 15 15
11a | 6Mbps| 1 108 | 5520 | 0.11 0.11 | 13.92 | 14.22 23.98 (2398 | 3.90 | 3.30 | 26.99 Pass 15 15
11a | 6Mbps| 1 112 | 5520 | 0.11 0.11 | 15.66 | 15.70 23.98 (2398 | 3.90 | 3.30 | 26.99 Pass 16.5 16.5
11a | 6Mbps| 1 116 | 5580 | 0.11 0.11 | 17.54 | 17.82 23.98 (2398 | 3.90 | 3.30 | 26.99 Pass 18 18
11a | 6Mbps| 1 136 | 5680 | 0.11 0.11 | 18.20 | 18.28 23.98 (2398 | 3.90 | 3.30 | 26.99 Pass 18 18
11a | 6Mbps| 1 140 | 5700 | 0.11 0.11 | 12.05 | 12.00 23.98 (2398 | 3.90 | 3.30 | 26.99 Pass 13 13
HT20 | MCSO | 1 100 | 5500 | 0.12 | 0.12 | 1359 | 13.59 23.98 (2398 | 3.90 | 3.30 | 26.99 Pass 14.5 14.5
HT20 | MCSO | 1 104 | 5520 | 0.12 | 0.12 | 13.85 | 13.73 23.98 (2398 | 3.90 | 3.30 | 26.99 Pass 14.5 14.5
HT20 | MCSO | 1 108 | 5540 | 0.12 | 0.12 | 13.33 | 13.37 23.98 (2398 | 3.90 | 3.30 | 26.99 Pass 14.5 14.5
HT20 | MCSO | 1 112 | 5560 | 0.12 | 0.12 | 16.23 | 16.35 23.98 (2398 | 3.90 | 3.30 | 26.99 Pass 17 17
HT20 | MCSO | 1 116 | 5580 | 0.12 | 0.12 | 17.67 | 17.74 23.98 (2398 | 3.90 | 3.30 | 26.99 Pass 18 18
HT20 | MCSO | 1 132 | 5660 | 0.12 | 0.12 | 16.83 | 16.85 23.98 (2398 | 3.90 | 3.30 | 26.99 Pass 17 17
HT20 | MCSO | 1 136 | 5680 | 0.12 | 0.12 | 1258 | 12.59 23.98 (2398 | 3.90 | 3.30 | 26.99 Pass 13.5 13.5
HT20 | MCSO | 1 140 | 5700 | 0.12 | 0.12 | 12.40 | 12.50 23.98 (2398 | 3.90 | 3.30 | 26.99 Pass 13.5 13.5
VHT20| MCSO | 1 100 | 5500 | 0.12 | 0.12 | 14.26 | 14.28 23.98 (2398 | 3.90 | 3.30 | 26.99 Pass 15 15
VHT20| MCSO | 1 104 | 5520 | 0.12 | 0.12 | 14.58 | 14.56 23.98 (2398 | 3.90 | 3.30 | 26.99 Pass 15 15
VHT20| MCSO | 1 108 | 5540 | 0.12 | 0.12 | 13.93 | 14.05 23.98 (2398 | 3.90 | 3.30 | 26.99 Pass 15 15
VHT20| MCSO | 1 112 | 5560 | 0.12 | 0.12 | 15.81 | 15.89 23.98 (2398 | 3.90 | 3.30 | 26.99 Pass 16.5 16.5
VHT20| MCSO | 1 116 | 5580 | 0.12 | 0.12 | 17.61 | 17.75 23.98 (2398 | 3.90 | 3.30 | 26.99 Pass 18 18
VHT20| MCSO | 1 132 | 5660 | 0.12 | 0.12 | 16.42 | 16.47 23.98 (2398 | 3.90 | 3.30 | 26.99 Pass 16.5 16.5
VHT20| MCSO | 1 136 | 5680 | 0.12 | 0.12 | 13.48 | 13.49 23.98 (2398 | 3.90 | 3.30 | 26.99 Pass 14 14
VHT20| MCSO | 1 140 | 5700 | 0.12 | 0.12 | 13.50 | 13.40 23.98 (2398 | 3.90 | 3.30 | 26.99 Pass 14 14
U-NII-2C straddle channel
Average FCC
Dat F nggr Conducted Power Conducted DG ERP Power
Mod. | o2@ INTX CH. | e with duty factor Power Limit (dBi) OWer'| pass/Fail Setting
Rate (MHz) (dB) Limit
(dBm) (dBm) (dBm)
Ant1 | Ant2 | Ant1 [ Ant2 | SUM | Ant1 | Ant2 | Ant1 [ Ant2 Ant 1 Ant 2
11a | 6Mbps| 1 144 | 5720 | 0.11 0.11 | 17.74 | 17.78 23.98 (2398 | 3.90 | 3.30 | 26.99 Pass 18 18
HT20 | MCSO | 1 144 | 5720 | 0.12 | 0.12 | 17.53 | 17.60 23.98 (2398 | 3.90 | 3.30 | 26.99 Pass 18 18
VHT20| MCSO | 1 144 | 5720 | 0.12 | 0.12 | 17.55 | 17.58 23.98 (2398 | 3.90 | 3.30 | 26.99 Pass 18 18




Report Number : FR330811-01C

TEST RESULTS DATA
Power Spectral Density

U-NII-2C
Duty Average ; Average
Data Freq. Factor Ffower DERERY P.SI.D DG. Pass
Mod. Rate NTX CH. (MHz) (dB) with Duty Factor Limit (dBi) IFail
(dBm/MHz) (dBm/MHz)
Ant1 | Ant2 Ant 1 Ant 2 SUM Ant 1 Ant 2 Ant 1 Ant 2
11a [6Mbps| 1 100 5500 | 0.11 0.11 3.76 3.86 11.00 11.00 3.90 3.30 Pass
11a [6Mbps| 1 104 5520 | 0.11 0.11 4.01 4.11 11.00 11.00 3.90 3.30 Pass
11a [6Mbps| 1 108 5540 | 0.11 0.11 3.57 3.69 11.00 11.00 3.90 3.30 Pass
11a [6Mbps| 1 112 5560 | 0.11 0.11 5.09 5.22 11.00 11.00 3.90 3.30 Pass
11a [6Mbps| 1 116 5580 | 0.11 0.11 6.69 6.97 11.00 11.00 3.90 3.30 Pass
11a [6Mbps| 1 136 5680 | 0.11 0.11 7.45 7.47 11.00 11.00 3.90 3.30 Pass
11a [6Mbps| 1 140 5700 | 0.11 0.11 1.60 1.53 11.00 11.00 3.90 3.30 Pass
HT20 [ MCSO | 1 100 5500 | 0.12 0.12 293 2.87 11.00 11.00 3.90 3.30 Pass
HT20 [ MCSO | 1 104 5520 | 0.12 0.12 3.11 3.04 11.00 11.00 3.90 3.30 Pass
HT20 [ MCSO | 1 108 5540 | 0.12 0.12 2.65 2.85 11.00 11.00 3.90 3.30 Pass
HT20 [ MCSO | 1 112 5560 | 0.12 0.12 5.37 5.28 11.00 11.00 3.90 3.30 Pass
HT20 [ MCSO | 1 116 5580 | 0.12 0.12 6.77 6.81 11.00 11.00 3.90 3.30 Pass
HT20 [ MCSO | 1 132 5660 | 0.12 0.12 6.12 6.11 11.00 11.00 3.90 3.30 Pass
HT20 [ MCSO | 1 136 5680 | 0.12 0.12 1.92 1.96 11.00 11.00 3.90 3.30 Pass
HT20 [ MCSO | 1 140 5700 | 0.12 0.12 1.79 1.88 11.00 11.00 3.90 3.30 Pass
VHT20| MCSO | 1 100 5500 | 0.12 0.12 3.53 3.56 11.00 11.00 3.90 3.30 Pass
VHT20| MCSO | 1 104 5520 | 0.12 0.12 3.91 3.84 11.00 11.00 3.90 3.30 Pass
VHT20| MCSO | 1 108 5540 | 0.12 0.12 3.21 3.29 11.00 11.00 3.90 3.30 Pass
VHT20| MCSO | 1 112 5560 | 0.12 0.12 5.03 5.01 11.00 11.00 3.90 3.30 Pass
VHT20| MCSO | 1 116 5580 | 0.12 0.12 6.72 6.75 11.00 11.00 3.90 3.30 Pass
VHT20| MCSO | 1 132 5660 | 0.12 0.12 5.62 5.62 11.00 11.00 3.90 3.30 Pass
VHT20| MCSO | 1 136 5680 | 0.12 0.12 2.82 276 11.00 11.00 3.90 3.30 Pass
VHT20| MCSO | 1 140 5700 | 0.12 0.12 273 2.63 11.00 11.00 3.90 3.30 Pass
U-NII-2C straddle channel
Average Average
Data Freq. Fzzgr Powgr P.SI.D DG. Pass
Mod. Rate NTX CH. (MHz) (dB) Density Limit (dBi) IFail
(dBm/MHz) (dBm/MHz)
Ant1 | Ant2 Ant 1 Ant 2 SUM Ant 1 Ant 2 Ant 1 Ant 2
11a [6Mbps| 1 144 5720 | 0.11 0.11 6.97 7.01 11.00 11.00 3.90 3.30 Pass
HT20 [ MCSO | 1 144 5720 | 0.12 0.12 6.59 6.74 11.00 11.00 3.90 3.30 Pass
VHT20| MCSO | 1 144 5720 | 0.12 0.12 6.64 6.72 11.00 11.00 3.90 3.30 Pass




TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR330811-01C

U-NII-1
99% 26 dB IC 99.% IC 99‘%
Data Freq. | RU Bandwidth Bandwidth B Eandiich
Mod. Rate NTY CH. (MHz) | Config. (MHz) (MH2) Power Limit EIRP Limit Note

(dBm) (dBm)
Ant 1 Ant 2 Ant 1 Ant 2 Ant 1 [ Ant 2 Ant 1 Ant 2
HE20 | MCSO | 1 36 5180 Full 18.83 18.83 20.73 20.43 - 22.75 22.75
HE20 [ MCSO | 1 40 5200 Full 18.98 18.88 21.28 20.63 - 22.78 22.76
HE20 | MCSO | 1 44 5220 Full 19.08 19.03 21.78 21.93 - 22.81 22.79
HE20 [ MCSO | 1 48 5240 Full 19.13 19.08 23.43 21.78 - 22.82 22.81




TEST RESULTS DATA

Average Power Table

Report Number : FR330811-01C

U-NII-1
Duty Average FCC
Data Fic RU Factor Co.nducted Power ConducFec:t DQ . Power
Mod. Rate NTX CH. (MHz) | config. (B) with duty factor Power Limit (dBi) Pass/Fail Setting
(dBm) (dBm)
Ant1 | Ant2 | Ant1 [ Ant2 [ SUM | Ant1 | Ant2 | Ant1 | Ant2 Ant 1 Ant 2
HE20 | MCSO | 1 36 5180 | Full | 0.15 | 0.15 [ 15.30 | 15.23 24.00 [ 24.00 | 3.90 | 3.30 Pass 15.5 15.5
HE20 | MCSO | 1 36 5180 | 26/0 | 0.25 | 0.24 | 6.02 | 5.98 24.00 [ 24.00 [ 3.90 | 3.30 Pass 6.5 6.5
HE20 | MCSO | 1 36 5180 | 52/37 | 0.43 | 0.42 | 9.09 | 9.08 24.00 [ 24.00 | 3.90 | 3.30 Pass 9.5 9.5
HE20 | MCSO | 1 36 5180 | 106/53| 0.71 | 0.68 [ 11.48 [ 11.50 24.00 [ 24.00 [ 3.90 | 3.30 Pass 12 12
HE20 | MCSO | 1 40 5200 | Full | 0.15 | 0.15 [15.36 | 15.38 24.00 [ 24.00 | 3.90 | 3.30 Pass 15.5 15.5
HE20 | MCSO | 1 44 5220 | Full | 015 | 0.15 [18.51 [ 18.52 24.00 [ 24.00 [ 3.90 | 3.30 Pass 18 18
HE20 | MCSO | 1 44 5220 | 26/0 | 0.25 | 0.24 | 8.29 | 8.37 24.00 | 24.00 | 3.90 | 3.30 Pass 8 8
HE20 | MCSO | 1 44 5220 | 52/37 | 043 | 0.42 | 10.64 | 10.71 24.00 [ 24.00 [ 3.90 | 3.30 Pass 10.5 10.5
HE20 | MCSO | 1 44 5220 | 106/53| 0.71 | 0.68 [ 13.00 | 13.12 24.00 [ 24.00 | 3.90 | 3.30 Pass 13 13
HE20 | MCSO | 1 48 5240 | Full | 015 | 0.15 [18.31 [ 18.39 24.00 [ 24.00 [ 3.90 | 3.30 Pass 18 18
HE20 | MCSO | 1 48 5240 | 26/8 | 0.25 | 0.24 | 8.21 | 8.18 24.00 [ 24.00 | 3.90 | 3.30 Pass 8.5 8.5
HE20 | MCSO | 1 48 5240 | 52/40 | 043 | 0.42 | 10.14 [ 10.11 24.00 [ 24.00 [ 3.90 | 3.30 Pass 10.5 10.5
HE20 | MCSO | 1 48 5240 | 106/54| 0.71 | 0.68 [ 12.74 | 12.76 24.00 [ 24.00 | 3.90 | 3.30 Pass 13 13




Report Number : FR330811-01C

TEST RESULTS DATA
Power Spectral Density

U-NII-1
Duty Average ) Average
Data Freq. | RU Factor (RO L FEID 2 2 Pass
Mod. NTX CH. with Duty Factor Limit (dBi) (dBi) :
Rate (MHz) | Config. (dB) (dBm/MHz) (dBm/MHz) [Fail
Ant1 [ Ant2 Ant 1 Ant 2 SuM Ant 1 Ant 2 Ant 1 Ant 2 Ant 1 Ant 2

HE20 | MCSO | 1 36 5180 Full 0.15 0.15 4.23 4.06 11.00 11.00 3.90 3.30 3.90 3.30 Pass
HE20 | MCSO | 1 36 5180 | 26/0 | 0.25 0.25 3.09 3.17 11.00 11.00 3.90 3.30 3.90 3.30 Pass
HE20 | MCSO | 1 36 5180 | 52/37 | 0.43 0.43 3.30 3.51 11.00 11.00 3.90 3.30 3.90 3.30 Pass
HE20 | MCSO | 1 36 5180 |106/53| 0.71 0.71 2.64 3.01 11.00 11.00 3.90 3.30 3.90 3.30 Pass
HE20 | MCSO | 1 40 5200 Full 0.15 0.15 4.23 4.26 11.00 11.00 3.90 3.30 3.90 3.30 Pass
HE20 | MCSO | 1 44 5220 Full 0.15 0.15 7.14 715 11.00 11.00 3.90 3.30 3.90 3.30 Pass
HE20 | MCSO | 1 44 5220 | 26/0 | 0.25 0.25 5.16 5.31 11.00 11.00 3.90 3.30 3.90 3.30 Pass
HE20 | MCSO | 1 44 5220 | 52/37 | 043 0.43 4.69 4.88 11.00 11.00 3.90 3.30 3.90 3.30 Pass
HE20 | MCSO | 1 44 5220 |106/53| 0.71 0.71 3.96 4.46 11.00 11.00 3.90 3.30 3.90 3.30 Pass
HE20 | MCSO | 1 48 5240 Full 0.15 0.15 6.88 6.92 11.00 11.00 3.90 3.30 3.90 3.30 Pass
HE20 | MCSO | 1 48 5240 | 26/8 | 0.25 0.25 5.02 5.12 11.00 11.00 3.90 3.30 3.90 3.30 Pass
HE20 | MCSO | 1 48 5240 | 52/40 | 043 0.43 4.24 4.41 11.00 11.00 3.90 3.30 3.90 3.30 Pass
HE20 | MCSO | 1 48 5240 |106/54| 0.71 0.71 3.92 4.10 11.00 11.00 3.90 3.30 3.90 3.30 Pass




TEST RESULTS DATA
26dB and 99% OBW

Report Number : FR330811-01C

U-NI-2A
IC 99% IC 99% FCC 26dB
5
bata . U B I Bandwidth Bandwidth Bandwidth
Mod. | o2 INof cH. | B | o (Mhiz) ) Power Limit EIRP Limit Power Limit Note
ate ((l2) | (@i (dBm) (dBm) (dBm)
Ant 1 Ant 2 Ant 1 Ant 2 Ant 1 Ant 2 Ant 1 Ant 2 Ant 1 Ant 2
HE20 | MCSO0| 1| 52 | 5260 | Ful 18.98 18.93 2153 2143 2378 2377 2978 2977 23.98 23.98
HE20 | MCS0| 1| 60 | 5300 | Ful 1898 1893 2148 2113 2378 2377 2978 2977 23.98 23.98
HE20 | MCSO0| 1| 64 | 5320 | Ful 1883 1878 2073 2073 2375 2374 2975 2074 23.98 23.98




TEST RESULTS DATA

Average Power Table

Report Number : FR330811-01C

U-NII-2A
Average FCC
DUy Conductengower Conducted DG ER Power
Mod. | 228 Ny cn. | Frea. [ RU hecd with duty factor Power Limit (dBi) ol Setting
Rate (MHz) |Config. (dB) Limit
(dBm) (dBm) (dBm)
Ant1 | Ant2 | Ant1 [ Ant2 [ SUM | Ant1 | Ant2 | Ant1 | Ant2 Ant 1 Ant 2
HE20 | MCSO | 1 52 5260 Full 0.15 0.15 | 18.38 | 18.43 23.98 | 23.98 | 3.90 3.30 | 26.99 Pass 18 18
HE20 | MCSO | 1 52 5260 | 26/0 | 0.25 | 0.24 | 838 | 8.24 23.98 [23.98 | 3.90 | 3.30 | 26.99 Pass 8.5 8.5
HE20 | MCSO | 1 52 5260 | 52/37 | 0.43 0.42 |10.79 | 10.81 23.98 | 23.98 | 3.90 3.30 | 26.99 Pass 11 11
HE20 [ MCSO | 1 52 5260 | 106/53| 0.71 | 0.68 | 13.43 | 13.55 23.98 [23.98 | 3.90 | 3.30 | 26.99 Pass 13.5 13.5
HE20 | MCSO | 1 60 5300 Full 0.15 0.15 | 18.45 | 18.58 23.98 | 23.98 | 3.90 3.30 | 26.99 Pass 18 18
HE20 | MCSO | 1 60 5300 | 26/0 | 0.25 | 0.24 | 8.74 | 8.66 23.98 [23.98 | 3.90 | 3.30 | 26.99 Pass 8 8
HE20 | MCSO | 1 60 5300 | 52/37 | 0.43 0.42 | 11.07 | 11.09 23.98 [ 23.98 | 3.90 3.30 | 26.99 Pass 10.5 10.5
HE20 | MCSO | 1 60 5300 | 106/53| 0.71 | 0.68 [ 13.59 | 13.62 23.98 [23.98 | 3.90 | 3.30 | 26.99 Pass 13 13
HE20 | MCSO | 1 64 5320 Full 0.15 0.15 | 15.17 | 15.17 23.98 | 23.98 | 3.90 3.30 | 26.99 Pass 15 15
HE20 | MCSO | 1 64 5320 | 26/8 | 0.25 | 0.24 | 6.74 | 6.73 23.98 [23.98 | 3.90 | 3.30 | 26.99 Pass 6.5 6.5
HE20 | MCSO | 1 64 5320 | 52/40 | 0.43 0.42 9.08 9.02 23.98 | 23.98 | 3.90 3.30 | 26.99 Pass 9 9
HE20 | MCSO | 1 64 5320 | 106/54| 0.71 | 0.68 [ 11.90 | 12.05 23.98 [23.98 | 3.90 | 3.30 | 26.99 Pass 12 12




Report Number : FR330811-01C

TEST RESULTS DATA
Power Spectral Density

U-NII-2A
Duty Average i Average

Data Freq. | RU Factor E’ower Dty PSD DQ Pass

Mod. Rate N1 CH. (MHz) | Config. (dB) with Duty Factor Limit (dBi) IFail
(dBm/MHz) (dBm/MHz)
Ant1 | Ant2 Ant 1 Ant 2 SUM Ant 1 Ant 2 Ant 1 Ant 2

HE20 | MCSO | 1 52 5260 | Full [ 015 | 0.15 6.98 7.12 11.00 11.00 3.90 3.30 Pass
HE20 | MCSO | 1 52 5260 | 26/0 [ 025 | 0.25 5.24 5.39 11.00 11.00 3.90 3.30 Pass
HE20 | MCSO | 1 52 5260 | 52/37 | 0.43 | 0.43 4.78 4.91 11.00 11.00 3.90 3.30 Pass
HE20 | MCSO | 1 52 5260 | 106/53( 0.71 0.71 4.47 5.15 11.00 11.00 3.90 3.30 Pass
HE20 | MCSO | 1 60 5300 | Full [ 015 | 0.15 7.01 7.18 11.00 11.00 3.90 3.30 Pass
HE20 | MCSO | 1 60 5300 | 26/0 [ 0.25 | 0.25 5.55 5.74 11.00 11.00 3.90 3.30 Pass
HE20 | MCSO | 1 60 5300 | 52/37 | 0.43 | 0.43 5.04 5.31 11.00 11.00 3.90 3.30 Pass
HE20 | MCSO | 1 60 5300 | 106/53( 0.71 0.71 4.84 4.89 11.00 11.00 3.90 3.30 Pass
HE20 | MCSO | 1 64 5320 | Full [ 015 | 0.15 3.93 3.93 11.00 11.00 3.90 3.30 Pass
HE20 | MCSO | 1 64 5320 | 26/8 | 0.25 | 0.25 3.89 3.63 11.00 11.00 3.90 3.30 Pass
HE20 | MCSO | 1 64 5320 | 52/40 | 0.43 | 0.43 3.13 3.12 11.00 11.00 3.90 3.30 Pass
HE20 | MCSO | 1 64 5320 | 106/54( 0.71 0.71 3.15 3.15 11.00 11.00 3.90 3.30 Pass




Report Number : FR330811-01C

TEST RESULTS DATA
26dB and 99% OBW
U-NI-2C
99% 26 dB IC 99% IC 99% FCC 26dB )
. = - Bandwidth Bandwidth Bandwidth Bandwidth Bandwidth Be3 Ba"‘i:‘”;"d‘h f"I' Srecde
Mod. Ra( NTXY CH. M'zq' - In U-NII 2C In U-NII 2C Power Limit EIRP Limit Power Limit (N‘I’ﬂ"e
ate (el | (Eiz) (MHz) (MHz) (dBm) (dBm) (dBm) 2)
Ant 1 Ant2 Ant 1 Ant2 Ant 1 Ant2 Ant 1 Ant 2 Ant 1 Ant2 Ant 1 Ant2
HE20 | MCS0| 1| 100 | 5500 | Full 1883 1883 20,68 2063 23.75 23.75 29.75 29.75 23.98 23.98
HE20 | MCS0| 1| 104 | 5520 | Full 1883 1888 2068 2083 23.75 23.76 29.75 29.76 23.98 23.98
HE20 | MCS0| 1| 108 | 5540 | Full 1883 1878 2063 2063 23.75 23.74 29.75 29.74 23.98 23.98
HE20 | MCS0| 1| 112 | 5560 | Full 1883 1888 2068 20.93 23.75 23.76 29.75 29.76 23.98 23.98
HE20 | MCS0| 1| 116 | 5580 | Full 1893 1888 2068 2113 23.77 23.76 29.77 29.76 23.98 23.98
HE20 | MCS0| 1| 132 | 5660 | Full 1883 1883 2058 20.78 23.75 23.75 29.75 29.75 23.98 23.98
HE20 | MCS0| 1| 136 | 5680 | Full 1888 1883 21.08 2073 23.76 23.75 29.76 29.75 23.98 23.98
HE20 | MCS0] 1| 140 | 5700 | Full 1883 1883 2073 2078 23.75 23.75 29.75 29.75 23.98 23.98
U-NII-2C straddle channel
99% 26 dB IC 99% IC 99% FCC 2608 )
bata . rU Bandwidth Bandwidth Bandwidth Bandwidth Bandwidth 6 dB Bandwidh for Straddle
Mod. | o242 IN{ CH. | BT T In U-NIl 2C In U-NIl 2C Power Limit EIRP Limit Power Limit riz)
28 (A1) (@it (MHz) (MHz) (dBm) (dBm) (dBm)
Ant1 [ Ant2 Ant1 [ Ant2 Ant1 [ Ant2 Ant1 [ Ant2 Ant1 [ Ant2 Ant1 [ Ant2
HE20 | MCS0| 1| 144 | 5720 | Full 1895 | 18 2095 | 2098 2377 | 2307 2077|2077 2398 | 2398 - -




TEST RESULTS DATA

Average Power Table

Report Number : FR330811-01C

U-NII-2C
Average FCC
DUy Conductengower Conducted DG ER Power
Mod. | 228 Ny cn. | Frea. [ RU hecd with duty factor Power Limit (dBi) Power | b cs/Fail Setting
Rate (MHz) |Config. (dB) Limit
(dBm) (dBm) (dBm)
Ant1 | Ant2 | Ant1 [ Ant2 [ SUM | Ant1 | Ant2 | Ant1 | Ant2 Ant 1 Ant 2
HE20 | MCSO | 1 100 5500 Full 0.15 0.15 | 14.63 | 14.62 23.98 | 23.98 | 3.90 3.30 | 26.99 Pass 15 15
HE20 | MCSO | 1| 100 | 5500 | 26/0 | 0.25 | 0.24 | 4.69 | 478 23.98 [23.98 | 3.90 | 3.30 | 26.99 Pass 55 55
HE20 | MCSO | 1 100 5500 | 52/37 | 0.43 0.42 7.61 7.65 23.98 | 23.98 | 3.90 3.30 | 26.99 Pass 8.5 8.5
HE20 | MCSO | 1| 100 | 5500 [106/53| 0.71 | 0.68 | 10.24 | 10.22 23.98 [23.98 | 3.90 | 3.30 | 26.99 Pass 11 11
HE20 | MCSO | 1 104 5520 Full 0.15 0.15 | 14.79 | 14.77 23.98 | 23.98 | 3.90 3.30 | 26.99 Pass 15 15
HE20 | MCSO | 1| 108 | 5540 | Full | 0.25 | 0.24 | 14.24 | 14.26 23.98 [23.98 | 3.90 | 3.30 | 26.99 Pass 15 15
HE20 | MCSO | 1 112 5560 Full 0.43 0.42 | 1593 | 16.01 23.98 [ 23.98 | 3.90 3.30 | 26.99 Pass 16.5 16.5
HE20 | MCSO| 1| 116 | 5580 | Full | 0.15 | 0.15 | 17.84 | 17.86 23.98 [23.98 | 3.90 | 3.30 | 26.99 Pass 18 18
HE20 | MCSO | 1 116 5580 | 26/0 | 0.25 0.24 6.70 6.72 23.98 | 23.98 | 3.90 3.30 | 26.99 Pass 8 8
HE20 | MCSO | 1| 116 | 5580 | 52/37 | 043 | 042 | 9.86 | 9.78 23.98 [23.98 | 3.90 | 3.30 | 26.99 Pass 11 11
HE20 | MCSO | 1 116 5580 | 106/53| 0.71 0.68 | 11.93 | 11.95 23.98 | 23.98 | 3.90 3.30 | 26.99 Pass 13 13
HE20 | MCSO| 1| 132 | 5660 | Full | 0.15 | 0.15 | 16.68 | 16.67 23.98 [23.98 | 3.90 | 3.30 | 26.99 Pass 16.5 16.5
HE20 | MCSO | 1 136 5680 Full 0.15 0.15 | 13.82 | 13.84 23.98 | 23.98 | 3.90 3.30 | 26.99 Pass 16.5 16.5
HE20 | MCSO| 1| 140 | 5700 | Full | 0.15 | 0.15 | 13.63 | 13.81 23.98 [23.98 | 3.90 | 3.30 | 26.99 Pass 14 14
HE20 | MCSO | 1 140 5700 | 26/8 | 0.25 0.24 5.16 517 23.98 | 23.98 | 3.90 3.30 | 26.99 Pass 5.5 5.5
HE20 | MCSO | 1| 140 | 5700 | 52/40 | 043 | 0.42 | 742 751 23.98 [23.98 | 3.90 | 3.30 | 26.99 Pass 8 8
HE20 | MCSO | 1 140 5700 | 106/54| 0.71 0.68 | 10.63 | 10.52 23.98 | 23.98 | 3.90 3.30 | 26.99 Pass 11 11
U-NII-2C straddle channel
Average FCC
DUy Conductengower Conducted DG ER Power
Mod. | 228 Ny cn. | Frea. [ RU hecd with duty factor Power Limit (dBi) Power | b cs/Fail Setting
Rate (MHz) |Config. (dB) Limit
(dBm) (dBm) (dBm)
Ant1 | Ant2 | Ant1 [ Ant2 [ SUM | Ant1 | Ant2 | Ant1 | Ant2 Ant 1 Ant 2
HE20 | MCSO | 1 144 5720 Full 0.15 0.15 | 17.78 | 17.84 23.98 | 23.98 | 3.90 3.30 | 26.99 Pass 18 18
HE20 | MCSO | 1| 144 | 5720 | 26/8 | 0.25 | 0.24 | 7.41 | 7.42 23.98 [23.98 | 3.90 | 3.30 | 26.99 Pass 8 8
HE20 | MCSO | 1 144 5720 | 52/40 | 0.43 0.42 | 10.46 | 10.49 23.98 | 23.98 | 3.90 3.30 | 26.99 Pass 11 11
HE20 | MCSO | 1| 144 | 5720 (106/54| 0.71 | 0.68 | 13.06 | 13.12 23.98 (23.98 | 3.90 | 3.30 | 26.99 Pass 13.5 13.5




Report Number : FR330811-01C

TEST RESULTS DATA
Power Spectral Density

U-NII-2C
Duty Average . Average
Data Freq RU Factor F_’ower erEity PSD DGf Pass
Mod. Rate NTY CH. (MHi) Config. (dB) with Duty Factor Limit (dBi) JFail
(dBm/MHz) (dBm/MHz)
Ant1 | Ant2 Ant 1 Ant 2 SUM Ant 1 Ant 2 Ant 1 Ant 2
HE20 | MCSO | 1 100 5500 Full 0.15 0.15 3.47 3.45 11.00 11.00 3.90 3.30 Pass
HE20 [ MCSO0| 1| 100 | 5500 | 26/0 | 025 [ 0.25 1.73 1.86 11.00 11.00 3.90 3.30 Pass
HE20 | MCSO | 1 100 5500 | 52/37 | 0.43 0.43 1.78 1.86 11.00 11.00 3.90 3.30 Pass
HE20 [ MCSO0| 1| 100 | 5500 |106/53[ 0.71 | 0.71 142 1.63 11.00 11.00 3.90 3.30 Pass
HE20 | MCSO | 1 104 5520 Full 0.15 0.71 3.57 4.25 11.00 11.00 3.90 3.30 Pass
HE20 [MCSO0| 1| 108 | 5540 | Full [ 015 [ 0.15 3.05 3.12 11.00 11.00 3.90 3.30 Pass
HE20 | MCSO | 1 112 5560 Full 0.15 0.25 4.82 4.88 11.00 11.00 3.90 3.30 Pass
HE20 [MCSO0| 1| 116 | 5580 | Full | 015 [ 0.15 6.45 6.49 11.00 11.00 3.90 3.30 Pass
HE20 | MCSO | 1 116 5580 [ 26/0 | 0.25 0.25 3.77 3.54 11.00 11.00 3.90 3.30 Pass
HE20 [ MCSO | 1| 116 | 5580 | 52/37 | 043 [ 043 3.74 3.77 11.00 11.00 3.90 3.30 Pass
HE20 | MCSO | 1 116 5580 [106/53| 0.71 0.71 3.04 3.17 11.00 11.00 3.90 3.30 Pass
HE20 [ MCSO0| 1| 132 | 5660 | Full | 015 [ 0.25 5.41 5.54 11.00 11.00 3.90 3.30 Pass
HE20 | MCSO | 1 136 5680 Full 0.15 0.71 2.72 3.24 11.00 11.00 3.90 3.30 Pass
HE20 [ MCSO0| 1| 140 | 5700 | Full [ 015 [ 0.15 2.51 2.60 11.00 11.00 3.90 3.30 Pass
HE20 | MCSO | 1 140 5700 [ 26/8 | 0.25 0.25 2.17 2.13 11.00 11.00 3.90 3.30 Pass
HE20 [ MCSO | 1| 140 | 5700 | 52/40 | 043 [ 043 1.52 1.58 11.00 11.00 3.90 3.30 Pass
HE20 | MCSO | 1 140 5700 [106/54| 0.71 0.71 1.95 1.80 11.00 11.00 3.90 3.30 Pass
U-NII-2C straddle channel
Average Average
Data Freq. [ RU lec‘zr Powgr PSD DG. Pass
Mod. Rate NTY CH. (MHz) | Config (dB) Density Limit (dBi) IFail
: (dBm/MHz) (dBm/MHz)
Ant1 | Ant2 Ant 1 Ant 2 SUM Ant 1 Ant 2 Ant 1 Ant 2
HE20 [MCSO| 1| 144 | 5720 | Full | 015 [ 0.15 6.44 6.46 11.00 11.00 3.90 3.30 Pass
HE20 | MCSO | 1 144 5720 | 26/8 | 0.25 0.25 4.26 4.37 11.00 11.00 3.90 3.30 Pass
HE20 [ MCSO | 1| 144 | 5720 | 52/40 | 043 [ 043 4.57 4.70 11.00 11.00 3.90 3.30 Pass
HE20 | MCSO | 1 144 5720 [106/54| 0.71 0.71 4.18 4.39 11.00 11.00 3.90 3.30 Pass




saranas. FCC RF Test Report Report No. : FR330811-01C

Appendix B. AC Conducted Emission Test Results

_ Temperature : 24.2~25.6°C
Test Engineer : [Amos Zhang : =
Relative Humidity : (37~39%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
gplevel [dBuv)
70.0
600 | 15E RS5247-QP
50.0 | 15E RSS247-AVG
40.0
30.0
20.0| 3
10.0 1 1
U152 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RSS247-QP LISN-060105-LINE LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dB ~ dBuV  dBuV dB dB
1 0.151 38.60 -27.36 65.96 285.10 0.07 10.43 QP
2% 0.151 35.10 -20.86 55.96 24.60 0.07 10.43 Average
3 0.163 17.68 -47.62 65.30 7.18 0.06 10.43 QF
4 0.163 11.68 -43.82 55.30 1.18 0.06 10.43 Average
5 0.202 24.94 -38.60 63.54 14.50 0.02 10.42 QF
8 0.202 22.64 -30.90 53.54 12.20 0.02 10.42 Average
7 0.247 17.02 -44.84 61.86 6.60 0.04 10.38 QF
8 0.247 11.02 -40.84 51.86 0.60 0.04 10.38 Average
9 0.561 12.34 -43.66 56.00 2.20 -0.05 10.19 QP
10 0.561 6.94 -39.06 46.00 -3.20 -0.05 10.19 Average
11 16.312 14.62 -45.38 60.00 3.60 —0.24 11.26 QF
12 16.312  B.22 -41.78 50.00 -2.80 -0.24 11.26 Average
Sporton International Inc. (Kunshan) Page Number : B1 of B2
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saranas. FCC RF Test Report

Report No. : FR330811-01C

_ Temperature : 24.2~25.6°C
Test Engineer : [Amos Zhang - —
Relative Humidity : [37~39%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
gplevel [dBuv)
70.0
600 | 15E RS§247-QP
50.0 | 15E RSS247-AVG
40.0
30.0
20.0
10.0 4
b
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-NEUTRAL NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dB ~ dBuV  dBuV dB dB
1 0.150 34.06 -31.94 66.00 23.60 0.03 10.43 QP
2% 0.150 31.96 -24.04 56.00 21.50 0.03 10.43 Average
3 0.170 20.96 -43.98 64.94 10.49 0.04 10.43
4 0.170 14.66 -40.28 54.94 4.18 0.04 10.43 Average
5 0.192 23.07 -40.86 €3.93 12.60 0.05 10.42
6 0.192 20.27 -33.66 53.93 9.80 0.05 10.42 Average
7 0.202 23.77 -39.77 63.54 13.30 0.05 10.42 QF
8 0.202 20.77 -32.77 53.54 10.30 0.05 10.42 Average
9 0.510 16.73 -39.27 56.00 6.60 —0.08 10.21 QF
10 0.510 6.83 -39.17 46.00 -3.30 -0.08 10.21 Average
11 1.037 13.59 -42.41 56.00 3.59 -0.11 10.11 QP
12 1.037  2.79 —42.21 46.00 -6.21 -0.11 10.11 Average
Note:
1. Level(dBuV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBpV)
Sporton International Inc. (Kunshan) Page Number : B2 of B2
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SPORTON LAB.

FCC RF Test Report

Report No. : FR330811-01C

Appendix C. Radiated Spurious Emission Test Data

: o Relative Humidity : 41 ~ 42 %
Test Engineer : Koi Ji
Temperature : 22 ~ 23 °C
Radiated Spurious Emission Test Modes
Band Data
Mode Band Antenna Modulation Channel | Frequency RU | Remark
(GHz) Rate

Mode 1 U-NII-1 5.15-5.25 1 802.11a 36 5180 6Mbps - -
Mode 2 U-NII-1 5.15-5.25 1 802.11a 44 5220 6Mbps - -
Mode 3 U-NII-1 5.15-5.25 1 802.11a 48 5240 6Mbps - -
Mode 4 U-NII-2A 5.25-5.35 1 802.11a 52 5280 6Mbps - -
Mode 5 U-NII-2A 5.25-5.35 1 802.11a 60 5300 6Mbps - -
Mode 6 U-NII-2A 5.25-5.35 1 802.11a 64 5320 6Mbps - -
Mode 7 U-NII-2A 5.47-5.725 1 802.11a 100 5500 6Mbps - -
Mode 8 U-NII-2C 5.47-5.725 1 802.11a 116 5580 6Mbps - -
Mode 9 U-NII-2C 5.47-5.725 1 802.11a 136 5680 6Mbps - -
Mode 10 | U-NII-2C 5.47-5.725 1 802.11a 140 5700 6Mbps - -
Mode 11 U-NII-1 5.15-5.25 1 802.11n HT20 36 5180 MCSO0 - -
Mode 12 U-NII-1 5.15-5.25 1 802.11n HT20 44 5220 MCSO0 - -
Mode 13 U-NII-1 5.15-5.25 1 802.11n HT20 48 5240 MCSO0 - -
Mode 14 U-NII-2A 5.25-5.35 1 802.11n HT20 52 5280 MCSO0 - -
Mode 15 U-NII-2A 5.25-5.35 1 802.11n HT20 60 5300 MCSO0 - -
Mode 16 U-NII-2A 5.25-5.35 1 802.11n HT20 64 5320 MCSO0 - -
Mode 17 U-NII-2C 5.47-5.725 1 802.11n HT20 100 5500 MCSO0 - -
Mode 18 U-NII-2C 5.47-5.725 1 802.11n HT20 104 5520 MCSO0 - -
Mode 19 U-NII-2C 5.47-5.725 1 802.11n HT20 116 5580 MCSO0 - -
Mode 20 | U-NII-2C 5.47-5.725 1 802.11n HT20 136 5680 MCSO0 - -
Mode 21 U-NII-2C 5.47-5.725 1 802.11n HT20 140 5700 MCSO0 - -
Mode 22 U-NII-1 5.15-5.25 1 802.11ac VHT20 36 5180 MCSO0 - -
Mode 23 U-NII-1 5.15-5.25 1 802.11ac VHT20 44 5220 MCSO0 - -
Mode 24 U-NII-1 5.15-5.25 1 802.11ac VHT20 48 5240 MCSO0 - -
Mode 25 U-NII-2A 5.25-5.35 1 802.11ac VHT20 52 5280 MCSO0 - -
Mode 26 U-NII-2A 5.25-5.35 1 802.11ac VHT20 60 5300 MCSO0 - -
Mode 27 U-NII-2A 5.25-5.35 1 802.11ac VHT20 64 5320 MCSO0 - -

Sporton International Inc. (Kunshan) Page Number : Clof C311

TEL : +86-512-57900158
FCC ID: 2AEUPBHARG091




saronas. FCC RF Test Report

Report No. : FR330811-01C

Band Data
Mode Band Antenna Modulation Channel | Frequency RU Remark
(GHz) Rate
Mode 28 = U-NII-2C | 5.47-5.725 1 802.11ac VHT20 100 5500 MCSO0 - -
Mode 29 = U-NII-2C | 5.47-5.725 1 802.11ac VHT20 116 5580 MCSO0 - -
Mode 30 = U-NII-2C | 5.47-5.725 1 802.11ac VHT20 136 5680 MCSO0 - -
Mode 31 = U-NII-2C | 5.47-5.725 1 802.11ac VHT20 140 5700 MCSO0 - -
Mode 32 U-NII-1 5.15-5.25 1 802.11ax HE20 36 5180 MCSO0 Full RU -
Mode 33 U-NII-1 5.15-5.25 1 802.11ax HE20 40 5200 MCSO0 Full RU -
Mode 34 U-NII-1 5.15-5.25 1 802.11ax HE20 44 5220 MCSO0 Full RU -
Mode 35 U-NII-1 5.15-5.25 1 802.11ax HE20 48 5240 MCSO0 Full RU -
Mode 36 | U-NII-2A = 5.25-5.35 1 802.11ax HE20 52 5280 MCSO0 Full RU -
Mode 37 | U-NII-2A  5.25-5.35 1 802.11ax HE20 60 5300 MCSO0 Full RU -
Mode 38 | U-NII-2A = 5.25-5.35 1 802.11ax HE20 64 5320 MCSO0 Full RU -
Mode 39 = U-NII-2C | 5.47-5.725 1 802.11ax HE20 100 5500 MCSO0 Full RU -
Mode 40 = U-NII-2C | 5.47-5.725 1 802.11ax HE20 104 5520 MCSO0 Full RU -
Mode 41 = U-NII-2C | 5.47-5.725 1 802.11ax HE20 116 5580 MCSO0 Full RU -
Mode 42 = U-NII-2C | 5.47-5.725 1 802.11ax HE20 136 5680 MCSO0 Full RU -
Mode 43 = U-NII-2C | 5.47-5.725 1 802.11ax HE20 140 5700 MCSO0 Full RU -
Mode 44 | U-NII-1 5.15-5.25 1 802.11ax HE20 36 5180 MCSO0 RU26/0 -
Mode 45 | U-NII-2A  5.25-5.35 1 802.11ax HE20 64 5320 MCSO0 RU26/8 -
Mode 46 | U-NII-2C = 5.47-5.725 1 802.11ax HE20 100 5500 MCSO0 RU26/0 -
Mode 47 = U-NII-2C | 5.47-5.725 1 802.11ax HE20 140 5700 MCSO0 RU26/8 -
Mode 48 | U-NII-1 5.15-5.25 1 802.11ax HE20 36 5180 MCSO | RU52/37 -
Mode 49 | U-NII-2A  5.25-5.35 1 802.11ax HE20 64 5320 MCS0 = RU52/40 -
Mode 50 | U-NII-2C = 5.47-5.725 1 802.11ax HE20 100 5500 MCSO | RU52/37 -
Mode 51 = U-NII-2C | 5.47-5.725 1 802.11ax HE20 140 5700 MCSO0 RU52/40 -
Mode 52 | U-NII-1 5.15-5.25 1 802.11ax HE20 36 5180 MCSO | RU106/53 -
Mode 53 | U-NII-2A = 5.25-5.35 1 802.11ax HE20 64 5320 MCSO  RU106/54 -
Mode 54 | U-NII-2C = 5.47-5.725 1 802.11ax HE20 100 5500 MCSO | RU106/53 -
Mode 55 = U-NII-2C | 5.47-5.725 1 802.11ax HE20 140 5700 MCSO  RU106/54 -
Mode 74 | U-NII-2C 5.47-5.85 1 802.11a 144 5720 6Mbps - -
Mode 75 | U-NII-2C 5.47-5.85 1 802.11n HT20 144 5720 MCSO0 - -
Mode 76 | U-NII-2C 5.47-5.85 1 802.11ac VHT20 144 5720 MCSO0 - -
Mode 77 | U-NII-2C 5.47-5.85 1 802.11ax HE20 144 5720 MCSO0 Full RU -
Sporton International Inc. (Kunshan) Page Number : C2of C311
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SPORTON LAB.

FCC RF Test Report

Report No. : FR330811-01C

Band Data
Mode Band Antenna Modulation Channel | Frequency RU | Remark
(GHz) Rate
Mode 78 U-NII-1 5.15-5.25 2 802.11a 36 5180 6Mbps - -
Mode 79 U-NII-1 5.15-5.25 2 802.11a 44 5220 6Mbps - -
Mode 80 U-NII-1 5.15-5.25 2 802.11a 48 5240 6Mbps - -
Mode 81 U-NII-2A 5.25-5.35 2 802.11a 52 5280 6Mbps - -
Mode 82 U-NII-2A 5.25-5.35 2 802.11a 60 5300 6Mbps - -
Mode 83 U-NII-2A 5.25-5.35 2 802.11a 64 5320 6Mbps - -
Mode 84 U-NII-2C | 5.47-5.725 2 802.11a 100 5500 6Mbps - -
Mode 85 | U-NII-2C | 5.47-5.725 2 802.11a 116 5580 6Mbps - -
Mode 86 | U-NII-2C | 5.47-5.725 2 802.11a 136 5680 6Mbps - -
Mode 87 U-NII-2C | 5.47-5.725 2 802.11a 140 5700 6Mbps - -
Mode 88 U-NII-1 5.15-5.25 2 802.11n HT20 36 5180 MCSO0 - -
Mode 89 U-NII-1 5.15-5.25 2 802.11n HT20 40 5200 MCSO0 - -
Mode 90 U-NII-1 5.15-5.25 2 802.11n HT20 44 5220 MCSO0 - -
Mode 91 U-NII-1 5.15-5.25 2 802.11n HT20 48 5240 MCSO0 - -
Mode 92 U-NII-2A 5.25-5.35 2 802.11n HT20 52 5280 MCSO0 - -
Mode 93 U-NII-2A | 5.25-5.35 2 802.11n HT20 60 5300 MCSO0 - -
Mode 94 U-NII-2A 5.25-5.35 2 802.11n HT20 64 5320 MCSO0 - -
Mode 95 | U-NII-2C | 5.47-5.725 2 802.11n HT20 100 5500 MCSO0 - -
Mode 96 U-NII-2C | 5.47-5.725 2 802.11n HT20 104 5520 MCSO0 - -
Mode 97 U-NII-2C | 5.47-5.725 2 802.11n HT20 116 5580 MCSO0 - -
Mode 98 | U-NII-2C | 5.47-5.725 2 802.11n HT20 136 5680 MCSO0 - -
Mode 99 U-NII-2C | 5.47-5.725 2 802.11n HT20 140 5700 MCSO0 - -
Mode 100 U-NII-1 5.15-5.25 2 802.11ac VHT20 36 5180 MCSO0 - -
Mode 101 U-NII-1 5.15-5.25 2 802.11ac VHT20 44 5220 MCSO0 - -
Mode 102 U-NII-1 5.15-5.25 2 802.11ac VHT20 48 5240 MCSO0 - -
Mode 103 = U-NII-2A | 5.25-5.35 2 802.11ac VHT20 52 5280 MCS0 - -
Mode 104 = U-NII-2A | 5.25-5.35 2 802.11ac VHT20 60 5300 MCS0 - -
Mode 105 = U-NII-2A | 5.25-5.35 2 802.11ac VHT20 64 5320 MCS0 - -
Mode 106 | U-NII-2C | 5.47-5.725 2 802.11ac VHT20 100 5500 MCSO0 - -
Mode 107 U-NII-2C 5.47-5.725 2 802.11ac VHT20 104 5520 MCSO0 - -
Mode 108 | U-NII-2C | 5.47-5.725 2 802.11ac VHT20 116 5580 MCSO0 - -
Mode 109 | U-NII-2C | 5.47-5.725 2 802.11ac VHT20 136 5680 MCS0 - -
Mode 110 U-NII-2C 5.47-5.725 2 802.11ac VHT20 140 5700 MCSO0 - -
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Report No. : FR330811-01C

Band Data
Mode Band Antenna Modulation Channel @ Frequency RU Remark
(GHz) Rate
Mode 111 U-NII-1 5.15-5.25 2 802.11ax HE20 36 5180 MCSO0 Full RU -
Mode 112 U-NII-1 5.15-5.25 2 802.11ax HE20 40 5200 MCSO0 Full RU -
Mode 113 U-NII-1 5.15-5.25 2 802.11ax HE20 44 5220 MCSO0 Full RU -
Mode 114 U-NII-1 5.15-5.25 2 802.11ax HE20 48 5240 MCSO0 Full RU -
Mode 115 | U-NII-2A | 5.25-5.35 2 802.11ax HE20 52 5280 MCSO0 Full RU -
Mode 116 = U-NII-2A = 5.25-5.35 2 802.11ax HE20 60 5300 MCSO0 Full RU -
Mode 117 = U-NII-2A = 5.25-5.35 2 802.11ax HE20 64 5320 MCSO0 Full RU -
Mode 118 = U-NII-2C | 5.47-5.725 2 802.11ax HE20 100 5500 MCSO0 Full RU -
Mode 119 = U-NII-2C | 5.47-5.725 2 802.11ax HE20 104 5520 MCSO0 Full RU -
Mode 120 | U-NII-2C | 5.47-5.725 2 802.11ax HE20 116 5580 MCSO0 Full RU -
Mode 121 | U-NII-2C | 5.47-5.725 2 802.11ax HE20 136 5680 MCSO0 Full RU -
Mode 122 | U-NII-2C @ 5.47-5.725 2 802.11ax HE20 140 5700 MCSO0 Full RU -
Mode 123 U-NII-1 5.15-5.25 2 802.11ax HE20 36 5180 MCSO0 RU26/0 -
Mode 124 | U-NII-2A | 5.25-5.35 2 802.11ax HE20 64 5320 MCSO0 RU26/8 -
Mode 125 | U-NII-2C @ 5.47-5.725 2 802.11ax HE20 100 5500 MCSO0 RU26/0 -
Mode 126 | U-NII-2C | 5.47-5.725 2 802.11ax HE20 140 5700 MCSO0 RU26/8 -
Mode 127 U-NII-1 5.15-5.25 2 802.11ax HE20 36 5180 MCSO RU52/37 -
Mode 128 | U-NII-2A | 5.25-5.35 2 802.11ax HE20 64 5320 MCSO RU52/40 -
Mode 129 | U-NII-2C @ 5.47-5.725 2 802.11ax HE20 100 5500 MCSO RU52/37 -
Mode 130 | U-NII-2C @ 5.47-5.725 2 802.11ax HE20 140 5700 MCSO0 RU52/40 -
Mode 131 U-NII-1 5.15-5.25 2 802.11ax HE20 36 5180 MCSO RU106/53 -
Mode 132 | U-NII-2A | 5.25-5.35 2 802.11ax HE20 64 5320 MCSO | RU106/54 -
Mode 133 | U-NII-2C @ 5.47-5.725 2 802.11ax HE20 100 5500 MCSO RU106/53 -
Mode 134 | U-NII-2C @ 5.47-5.725 2 802.11ax HE20 140 5700 MCSO0 | RU106/54 -
Mode 153 | U-NII-2C | 5.47-5.85 2 802.11a 144 5720 6Mbps - -
Mode 154 | U-NII-2C @ 5.47-5.85 2 802.11n HT20 144 5720 MCSO - -
Mode 155 | U-NII-2C | 5.47-5.85 2 802.11ac VHT20 144 5720 MCSO0 - -
Mode 156 | U-NII-2C | 5.47-5.85 2 802.11ax HE20 144 5720 MCSO0 Full RU -
Mode 157 | U-NII-2A | 5.25-5.35 1 802.11n HT20 64 5320 MCSO0 Full RU F:clzztlg:te
Mode 158 | U-NII-2A | 5.25-5.35 1 802.11n HT20 64 5320 MCSO0 Full RU Fa'\(ilee[t)?alue
Mode 159 = U-NIl-1 = 5.15-5.25 2 802.11ax HE20 36 5180 MCSO  Full RU Fgclzzf)tligte
Mode 160 = U-NI-1 = 5.15-5.25 2 802.11ax HE20 36 5180 MCSO  Full RU Fal\c/I:;)?;te
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Band Data
Mode Band Antenna Modulation Channel | Frequency RU Remark

(GHz) Rate
Mode 161 | U-NII-2C | 5.47-5.725 1 802.11n HT20 112 5560 MCSO0 - -
Mode 162 | U-NII-2C | 5.47-5.725 1 802.11n HT20 132 5650 MCSO0 - -
Mode 163 | U-NII-2C | 5.47-5.725 1 802.11ac VHT20 112 5560 MCSO0 - -
Mode 164 | U-NII-2C | 5.47-5.725 1 802.11ac VHT20 132 5650 MCSO0 - -
Mode 165 | U-NII-2C | 5.47-5.725 1 802.11ax HE20 112 5560 MCSO0 Full RU -
Mode 166 | U-NII-2C | 5.47-5.725 1 802.11ax HE20 132 5650 MCSO0 Full RU -
Mode 167 | U-NII-2C | 5.47-5.725 2 802.11a 112 5560 6Mbps - -
Mode 168 | U-NII-2C | 5.47-5.725 2 802.11n HT20 112 5560 MCSO0 - -
Mode 169 | U-NII-2C | 5.47-5.725 2 802.11n HT20 132 5650 MCSO0 - -
Mode 170 | U-NII-2C | 5.47-5.725 2 802.11ac VHT20 112 5560 MCSO0 - -
Mode 171 | U-NII-2C | 5.47-5.725 2 802.11ac VHT20 132 5650 MCSO0 - -
Mode 172 | U-NII-2C | 5.47-5.725 2 802.11ax HE20 112 5560 MCSO0 Full RU -
Mode 173 | U-NII-2C | 5.47-5.725 2 802.11ax HE20 132 5650 MCSO0 Full RU -
Mode 121 | U-NII-2C | 5.47-5.725 2 802.11ax HE20 136 5680 MCSO0 Full RU LF
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Summary of each worse mode

Mode Modulation Ch. (FNrIeHc;) (dléi\(/ellm) (dléiunc/i/tm) M(zrg)in Pol. Zﬁgk Result Remark

1 802.11a 36 5100.55 47.14 54.00 -6.86 \% AVERAGE Pass Band Edge
1 802.11a 36 10360.00 45.69 68.20 -22.51 \% PEAK Pass Harmonic
2 802.11a 44 - - - - - - - Band Edge
2 802.11a 44 10440.00 45.58 68.20 -22.62 \ PEAK Pass Harmonic
3 802.11a 48 - - - - - - - Band Edge
3 802.11a 48 10480.00 45.07 68.20 -23.13 H PEAK Pass Harmonic
4 802.11a 52 - - - - - - - Band Edge
4 802.11a 52 10560.00 43.34 68.20 -24.86 \% PEAK Pass Harmonic
5 802.11a 60 - - - - - - - Band Edge
5 802.11a 60 10600.01 46.04 74.00 -27.96 H PEAK Pass Harmonic
6 802.11a 64 5350.05 47.67 54.00 -6.33 \% AVERAGE Pass Band Edge
6 802.11a 64 10640.00 43.49 74.00 -30.51 H PEAK Pass Harmonic
7 802.11a 100 5457.61 46.74 54.00 -7.26 \% AVERAGE Pass Band Edge
7 802.11a 100 11000.00 45.04 74.00 -28.96 H PEAK Pass Harmonic
8 802.11a 116 - - - - - - - Band Edge
8 802.11a 116 11160.00 45.67 74.00 -28.33 H PEAK Pass Harmonic
9 802.11a 136 5728.60 57.90 68.20 -10.30 H PEAK Pass Band Edge
9 802.11a 136 11360.00 44.88 74.00 -29.12 \% PEAK Pass Harmonic
10 802.11a 140 5762.08 57.61 68.20 -10.59 H PEAK Pass Band Edge
10 802.11a 140 11400.00 43.22 74.00 -30.78 \% PEAK Pass Harmonic
11 802.11n HT20 36 5101.75 47.33 54.00 -6.67 \% AVERAGE Pass Band Edge
11 802.11n HT20 36 10360.00 45.06 68.20 -23.14 \Y PEAK Pass Harmonic
12 802.11n HT20 44 - - - - - - - Band Edge
12 802.11n HT20 44 10440.00 45.19 68.20 -23.01 H PEAK Pass Harmonic
13 802.11n HT20 48 - - - - - - - Band Edge
13 802.11n HT20 48 10480.00 45.32 68.20 -22.88 H PEAK Pass Harmonic
14 802.11n HT20 52 - - - - - - - Band Edge
14 802.11n HT20 52 10560.00 43.60 68.20 -24.60 \Y PEAK Pass Harmonic
15 802.11n HT20 60 - - - - - - - Band Edge
15 802.11n HT20 60 10600.01 44.44 74.00 -29.56 H PEAK Pass Harmonic
16 802.11n HT20 64 5351.55 49.34 54.00 -4.66 \% AVERAGE Pass Band Edge
16 802.11n HT20 64 10640.00 43.51 74.00 -30.49 H PEAK Pass Harmonic
17 802.11n HT20 100 5460.00 47.06 54.00 -6.94 \% AVERAGE Pass Band Edge
17 802.11n HT20 100 11000.00 44.83 74.00 -29.17 H PEAK Pass Harmonic
18 802.11n HT20 104 5465.36 59.82 68.20 -8.38 H PEAK Pass Band Edge
18 802.11n HT20 104 11040.00 45.38 74.00 -28.62 \% PEAK Pass Harmonic
19 802.11n HT20 116 - - - - - - - Band Edge
19 802.11n HT20 116 11160.00 46.59 74.00 -27.41 H PEAK Pass Harmonic
20 802.11n HT20 136 5725.32 64.09 68.20 -4.11 H PEAK Pass Band Edge
20 802.11n HT20 136 11360.00 44.79 74.00 -29.21 H PEAK Pass Harmonic
21 802.11n HT20 140 5737.12 57.16 68.20 -11.04 \% PEAK Pass Band Edge
21 802.11n HT20 140 11400.00 43.69 74.00 -30.31 \% PEAK Pass Harmonic
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Mode Modulation Ch. (FNrIeHc;) (dléi\(/ellm) (dléiunc/i/tm) M(zrg)in Pol. Zﬁgk Result Remark
22 802.11ac VHT20 36 5100.25 47.45 54.00 -6.55 H AVERAGE Pass Band Edge
22 802.11ac VHT20 36 10360.00 46.58 68.20 -21.62 PEAK Pass Harmonic
23 802.11ac VHT20 44 - - - - - - - Band Edge
23 802.11ac VHT20 44 10440.00 45.16 68.20 -23.04 H PEAK Pass Harmonic
24 802.11ac VHT20 48 - - - - - - - Band Edge
24 802.11ac VHT20 48 10480.00 44.47 68.20 -23.73 \% PEAK Pass Harmonic
25 802.11ac VHT20 52 - - - - - - - Band Edge
25 802.11ac VHT20 52 10560.00 43.80 68.20 -24.40 \% PEAK Pass Harmonic
26 802.11ac VHT20 60 - - - - - - - Band Edge
26 802.11ac VHT20 60 10600.01 43.54 74.00 -30.46 \Y PEAK Pass Harmonic
27 802.11ac VHT20 64 5350.03 47.25 54.00 -6.75 H AVERAGE Pass Band Edge
27 802.11ac VHT20 64 10640.00 43.22 74.00 -30.78 \% PEAK Pass Harmonic
28 802.11ac VHT20 100 5449.77 46.95 54.00 -7.05 \% AVERAGE Pass Band Edge
28 802.11ac VHT20 100 11000.00 44.71 74.00 -29.29 \% PEAK Pass Harmonic
29 802.11ac VHT20 | 116 - - - - - - - Band Edge
29 802.11ac VHT20 116 11160.00 44.99 74.00 -29.01 H PEAK Pass Harmonic
30 802.11ac VHT20 | 136 5731.08 61.18 68.20 -7.02 H PEAK Pass Band Edge
30 802.11ac VHT20 136 11360.00 44.60 74.00 -29.40 \% PEAK Pass Harmonic
31 802.11ac VHT20 140 5729.28 58.01 68.20 -10.19 \% PEAK Pass Band Edge
31 802.11ac VHT20 140 11400.00 43.52 74.00 -30.48 H PEAK Pass Harmonic
32 802.11ax HE20 36 5100.85 47.38 54.00 -6.62 Y AVERAGE Pass Band Edge
32 802.11ax HE20 36 10360.00 44.55 68.20 -23.65 \Y PEAK Pass Harmonic
33 802.11ax HE20 40 5149.82 45.84 54.00 -8.16 H AVERAGE Pass Band Edge
33 802.11ax HE20 40 10400.00 44.32 68.20 -23.88 \% PEAK Pass Harmonic
34 802.11ax HE20 44 - - - - - - - Band Edge
34 802.11ax HE20 44 10440.00 46.49 68.20 -21.71 \% PEAK Pass Harmonic
35 802.11ax HE20 48 - - - - - - - Band Edge
35 802.11ax HE20 48 10480.00 44.61 68.20 -23.59 H PEAK Pass Harmonic
36 802.11ax HE20 52 - - - - - - - Band Edge
36 802.11ax HE20 52 10514.50 46.91 68.20 -21.29 \% Peak Pass Harmonic
37 802.11ax HE20 60 - - - - - - - Band Edge
37 802.11ax HE20 60 10600.01 43.54 74.00 -30.46 \% PEAK Pass Harmonic
38 802.11ax HE20 64 5350.00 48.56 54.00 -5.44 \% AVERAGE Pass Band Edge
38 802.11ax HE20 64 10640.00 43.32 74.00 -30.68 H PEAK Pass Harmonic
39 802.11ax HE20 100 5448.97 47.03 54.00 -6.97 \% AVERAGE Pass Band Edge
39 802.11ax HE20 100 11000.00 44.42 74.00 -29.58 H PEAK Pass Harmonic
40 802.11ax HE20 104 5469.84 63.04 68.20 -5.16 \% PEAK Pass Band Edge
40 802.11ax HE20 104 11040.00 45.63 74.00 -28.37 \% PEAK Pass Harmonic
41 802.11ax HE20 116 - - - - - - - Band Edge
41 802.11ax HE20 116 11160.00 45.33 74.00 -28.67 H PEAK Pass Harmonic
42 802.11ax HE20 136 5725.64 63.69 68.20 -4.51 H PEAK Pass Band Edge
42 802.11ax HE20 136 11360.00 44.72 74.00 -29.28 H PEAK Pass Harmonic
43 802.11ax HE20 140 5725.28 58.42 68.20 -9.78 H PEAK Pass Band Edge
43 802.11ax HE20 140 11400.00 43.74 74.00 -30.26 \% PEAK Pass Harmonic
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Mode Modulation Ch. (FNrIeHc;) (dléi\(/ellm) (dléiunc/i/tm) M(zrg)in Pol. Zﬁgk Result Remark
44 802.11ax HE20 36 5149.20 39.23 54.00 -14.77 \% AVERAGE Pass Band Edge
44 802.11ax HE20 36 - - - - - - - Harmonic
45 802.11ax HE20 64 5354.30 38.39 54.00 -15.61 H AVERAGE Pass Band Edge
45 802.11ax HE20 64 - - - - - - - Harmonic
46 802.11ax HE20 100 5458.48 38.30 54.00 -15.70 H AVERAGE Pass Band Edge
46 802.11ax HE20 100 - - - - - - - Harmonic
47 802.11ax HE20 140 5725.64 54.93 68.20 -13.27 H PEAK Pass Band Edge
47 802.11ax HE20 140 - - - - - - - Harmonic
48 802.11ax HE20 36 5122.90 40.57 54.00 -13.43 H AVERAGE Pass Band Edge
48 802.11ax HE20 36 - - - - - - - Harmonic
49 802.11ax HE20 64 5354.10 39.91 54.00 -14.09 H AVERAGE Pass Band Edge
49 802.11ax HE20 64 - - - - - - - Harmonic
50 802.11ax HE20 100 5458.32 38.96 54.00 -15.04 H AVERAGE Pass Band Edge
50 802.11ax HE20 100 - - - - - - - Harmonic
51 802.11ax HE20 140 5726.76 54.69 68.20 -13.51 H PEAK Pass Band Edge
51 802.11ax HE20 140 - - - - - - - Harmonic
52 802.11ax HE20 36 5136.60 41.73 54.00 -12.27 H AVERAGE Pass Band Edge
52 802.11ax HE20 36 - - - - - - - Harmonic
53 802.11ax HE20 64 5350.20 41.17 54.00 -12.83 H AVERAGE Pass Band Edge
53 802.11ax HE20 64 - - - - - - - Harmonic
54 802.11ax HE20 100 5457.68 40.88 54.00 -13.12 H AVERAGE Pass Band Edge
54 802.11ax HE20 100 - - - - - - - Harmonic
55 802.11ax HE20 140 5726.36 51.46 68.20 -16.74 H PEAK Pass Band Edge
55 802.11ax HE20 140 - - - - - - - Harmonic
74 802.11a 144 - - - - - - - Band Edge
74 802.11a 144 11440.00 43.26 74.00 -30.74 \% PEAK Pass Harmonic
75 802.11n HT20 144 - - - - - - - Band Edge
75 802.11n HT20 144 11440.00 43.82 74.00 -30.18 \Y PEAK Pass Harmonic
76 802.11ac VHT20 | 144 - - - - - - - Band Edge
76 802.11ac VHT20 144 11440.00 43.73 74.00 -30.27 \% PEAK Pass Harmonic
77 802.11ax HE20 144 - - - - - - - Band Edge
77 802.11ax HE20 144 11440.00 43.96 74.00 -30.04 H PEAK Pass Harmonic
78 802.11a 36 5101.83 47.16 54.00 -6.84 H AVERAGE Pass Band Edge
78 802.11a 36 10360.00 43.68 68.20 -24.52 H PEAK Pass Harmonic
79 802.11a 44 - - - - - - - Band Edge
79 802.11a 44 10440.00 44.80 68.20 -23.40 H PEAK Pass Harmonic
80 802.11a 48 - - - - - - - Band Edge
80 802.11a 48 10481.50 49.11 68.20 -19.09 H PEAK Pass Harmonic
81 802.11a 52 - - - - - - - Band Edge
81 802.11a 52 10520.00 47.40 68.20 -20.80 \Y PEAK Pass Harmonic
82 802.11a 60 - - - - - - - Band Edge
82 802.11a 60 10600.01 46.64 74.00 -27.36 \% PEAK Pass Harmonic
83 802.11a 64 5350.00 46.79 54.00 -7.21 H AVERAGE Pass Band Edge
83 802.11a 64 10640.00 44.34 74.00 -29.66 H PEAK Pass Harmonic
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Mode Modulation Ch. (FNrIeHc;) (dléi\(/ellm) (dléiunc/i/tm) M(zrg)in Pol. Zﬁgk Result Remark
84 802.11a 100 5458.73 46.66 54.00 -7.34 AVERAGE Pass Band Edge
84 802.11a 100 11000.00 43.65 74.00 -30.35 H PEAK Pass Harmonic
85 802.11a 116 - - - - - - - Band Edge
85 802.11a 116 11160.00 46.93 74.00 -27.07 H PEAK Pass Harmonic
86 802.11a 136 5726.04 58.86 68.20 -9.34 H PEAK Pass Band Edge
86 802.11a 136 17040.00 49.91 68.20 -18.29 \% PEAK Pass Harmonic
87 802.11a 140 5740.80 57.93 68.20 -10.27 H PEAK Pass Band Edge
87 802.11a 140 11400.00 42.47 74.00 -31.53 H PEAK Pass Harmonic
88 802.11n HT20 36 5101.85 47.18 54.00 -6.82 H AVERAGE Pass Band Edge
88 802.11n HT20 36 10360.00 44.96 68.20 -23.24 \Y PEAK Pass Harmonic
89 802.11n HT20 40 5149.82 67.71 74.00 -6.29 H PEAK Pass Band Edge
89 802.11n HT20 40 10400.00 44.85 68.20 -23.35 H PEAK Pass Harmonic
90 802.11n HT20 44 - - - - - - - Band Edge
90 802.11n HT20 44 10440.00 45.55 68.20 -22.65 \% PEAK Pass Harmonic
91 802.11n HT20 48 - - - - - - - Band Edge
91 802.11n HT20 48 10480.00 45.45 68.20 -22.75 H PEAK Pass Harmonic
92 802.11n HT20 52 - - - - - - - Band Edge
92 802.11n HT20 52 10520.00 47.34 68.20 -20.86 H Peak Pass Harmonic
93 802.11n HT20 60 - - - - - - - Band Edge
93 802.11n HT20 60 10600.01 45.44 74.00 -28.56 H PEAK Pass Harmonic
94 802.11n HT20 64 5351.65 47.43 54.00 -6.57 H AVERAGE Pass Band Edge
94 802.11n HT20 64 10640.00 45.15 74.00 -28.85 H PEAK Pass Harmonic
95 802.11n HT20 100 5448.30 46.34 54.00 -7.66 \% AVERAGE Pass Band Edge
95 802.11n HT20 100 11000.00 42.68 74.00 -31.32 \% PEAK Pass Harmonic
96 802.11n HT20 104 5470.00 58.78 68.20 -9.42 \% PEAK Pass Band Edge
96 802.11n HT20 104 11040.00 45.16 74.00 -28.84 H PEAK Pass Harmonic
97 802.11n HT20 116 - - - - - - - Band Edge
97 802.11n HT20 116 11160.00 46.48 74.00 -27.52 H PEAK Pass Harmonic
98 802.11n HT20 136 5726.04 61.92 68.20 -6.28 H PEAK Pass Band Edge
98 802.11n HT20 136 17036.40 52.72 68.20 -15.48 \% Peak Pass Harmonic
99 802.11n HT20 140 5747.60 56.73 68.20 -11.47 \% PEAK Pass Band Edge
99 802.11n HT20 140 17103.50 54.31 68.20 -13.89 \% Peak Pass Harmonic
100 802.11ac VHT20 36 5107.75 47.10 54.00 -6.90 H AVERAGE Pass Band Edge
100 802.11ac VHT20 36 10360.00 45.23 68.20 -22.97 H PEAK Pass Harmonic
101 802.11ac VHT20 44 - - - - - - - Band Edge
101 802.11ac VHT20 44 10440.00 45.71 68.20 -22.49 \% PEAK Pass Harmonic
102 802.11ac VHT20 48 - - - - - - - Band Edge
102 802.11ac VHT20 48 10480.00 44.52 68.20 -23.68 H PEAK Pass Harmonic
103 802.11ac VHT20 52 - - - - - - - Band Edge
103 802.11ac VHT20 52 10518.90 48.50 68.20 -19.70 \Y Peak Pass Harmonic
104 802.11ac VHT20 60 - - - - - - - Band Edge
104 802.11ac VHT20 60 10600.01 45.18 74.00 -28.82 H PEAK Pass Harmonic
105 802.11ac VHT20 64 5352.15 46.38 54.00 -7.62 H AVERAGE Pass Band Edge
105 802.11ac VHT20 64 10640.00 45.51 74.00 -28.49 H PEAK Pass Harmonic
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Mode Modulation Ch. (FNrIeHc;) (dléi\(/ellm) (dléiunc/i/tm) M(zrg)in Pol. Zﬁgk Result Remark
106 802.11ac VHT20 100 5457.29 46.68 54.00 -7.32 H AVERAGE Pass Band Edge
106 802.11ac VHT20 100 11000.00 45.47 74.00 -28.53 H PEAK Pass Harmonic
107 802.11ac VHT20 | 104 5469.20 55.79 68.20 -12.41 H PEAK Pass Band Edge
107 802.11ac VHT20 | 104 11040.00 45.36 74.00 -28.64 H PEAK Pass Harmonic
108 802.11ac VHT20 | 116 - - - - - - - Band Edge
108 802.11ac VHT20 116 11160.00 46.37 74.00 -27.63 H PEAK Pass Harmonic
109 802.11ac VHT20 136 5734.44 62.24 68.20 -5.96 H PEAK Pass Band Edge
109 802.11ac VHT20 136 17044.10 53.02 68.20 -15.18 \% Peak Pass Harmonic
110 802.11ac VHT20 | 140 5725.68 58.12 68.20 -10.08 H PEAK Pass Band Edge
110 802.11ac VHT20 140 11400.00 44.30 74.00 -29.70 \Y PEAK Pass Harmonic
111 802.11ax HE20 36 5148.95 49.36 54.00 -4.64 H AVERAGE Pass Band Edge
111 802.11ax HE20 36 10360.00 44.64 68.20 -23.56 \% PEAK Pass Harmonic
112 802.11ax HE20 40 5147.18 48.54 54.00 -5.46 H AVERAGE Pass Band Edge
112 802.11ax HE20 40 10403.40 47.19 68.20 -21.01 \% Peak Pass Harmonic
113 802.11ax HE20 44 - - - - - - - Band Edge
113 802.11ax HE20 44 10440.00 44.63 68.20 -23.57 H PEAK Pass Harmonic
114 802.11ax HE20 48 - - - - - - - Band Edge
114 802.11ax HE20 48 10480.00 44.50 68.20 -23.70 H PEAK Pass Harmonic
115 802.11ax HE20 52 - - - - - - - Band Edge
115 802.11ax HE20 52 10560.00 44.21 68.20 -23.99 \% PEAK Pass Harmonic
116 802.11ax HE20 60 - - - - - - - Band Edge
116 802.11ax HE20 60 10600.01 44.89 74.00 -29.11 \Y PEAK Pass Harmonic
117 802.11ax HE20 64 5352.95 47.01 54.00 -6.99 H AVERAGE Pass Band Edge
117 802.11ax HE20 64 10640.00 44.47 74.00 -29.53 H PEAK Pass Harmonic
118 802.11ax HE20 100 5457.93 46.78 54.00 -7.22 \% AVERAGE Pass Band Edge
118 802.11ax HE20 100 11016.10 40.79 54.00 -13.21 H AVERAGE Pass Harmonic
119 802.11ax HE20 104 5468.56 63.26 68.20 -4.94 H PEAK Pass Band Edge
119 802.11ax HE20 104 11040.00 44.88 74.00 -29.12 \Y PEAK Pass Harmonic
120 802.11ax HE20 116 - - - - - - - Band Edge
120 802.11ax HE20 116 11160.00 44.95 74.00 -29.05 H PEAK Pass Harmonic
121 802.11ax HE20 136 5726.36 64.99 68.20 -3.21 H PEAK Pass Band Edge
121 802.11ax HE20 136 11360.00 43.29 74.00 -30.71 \% PEAK Pass Harmonic
122 802.11ax HE20 140 5729.76 57.80 68.20 -10.40 Y PEAK Pass Band Edge
122 802.11ax HE20 140 11400.00 44.81 74.00 -29.19 H PEAK Pass Harmonic
123 802.11ax HE20 36 5141.00 39.56 54.00 -14.44 H AVERAGE Pass Band Edge
123 802.11ax HE20 36 - - - - - - - Harmonic
124 802.11ax HE20 64 5353.90 38.21 54.00 -15.79 \% AVERAGE Pass Band Edge
124 802.11ax HE20 64 - - - - - - - Harmonic
125 802.11ax HE20 100 5459.76 38.11 54.00 -15.89 H AVERAGE Pass Band Edge
125 802.11ax HE20 100 - - - - - - - Harmonic
126 802.11ax HE20 140 5725.48 56.01 68.20 -12.19 H PEAK Pass Band Edge
126 802.11ax HE20 140 - - - - - - - Harmonic
127 802.11ax HE20 36 5149.50 40.56 54.00 -13.44 H AVERAGE Pass Band Edge
127 802.11ax HE20 36 - - - - - - - Harmonic
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Report No. : FR330811-01C

Mode Modulation Ch. (FNrIeHc;) (dléi\(/ellm) (dléiunc/i/tm) M(zrg)in Pol. Zﬁgk Result Remark
128 802.11ax HE20 64 5350.30 39.93 54.00 -14.07 H AVERAGE Pass Band Edge
128 802.11ax HE20 64 - - - - - - - Harmonic
129 802.11ax HE20 100 5459.12 39.04 54.00 -14.96 H AVERAGE Pass Band Edge
129 802.11ax HE20 100 - - - - - - - Harmonic
130 802.11ax HE20 140 5725.56 54.33 68.20 -13.87 H PEAK Pass Band Edge
130 802.11ax HE20 140 - - - - - - - Harmonic
131 802.11ax HE20 36 5147.40 41.57 54.00 -12.43 \% AVERAGE Pass Band Edge
131 802.11ax HE20 36 - - - - - - - Harmonic
132 802.11ax HE20 64 5350.20 40.69 54.00 -13.31 \ AVERAGE Pass Band Edge
132 802.11ax HE20 64 - - - - - - - Harmonic
133 802.11ax HE20 100 5458.80 40.26 54.00 -13.74 \% AVERAGE Pass Band Edge
133 802.11ax HE20 100 - - - - - - - Harmonic
134 802.11ax HE20 140 5726.60 53.44 68.20 -14.76 H PEAK Pass Band Edge
134 802.11ax HE20 140 - - - - - - - Harmonic
153 802.11a 144 - - - - - - - Band Edge
153 802.11a 144 17161.80 53.94 68.20 -14.26 \ Peak Pass Harmonic
154 802.11n HT20 144 - - - - - - - Band Edge
154 802.11n HT20 144 17156.30 53.52 68.20 -14.68 \% Peak Pass Harmonic
155 802.11ac VHT20 144 - - - - - - - Band Edge
155 802.11ac VHT20 144 17160.70 52.77 68.20 -15.43 \% Peak Pass Harmonic
156 802.11ax HE20 144 - - - - - - - Band Edge
156 802.11ax HE20 144 17160.70 54.99 68.20 -13.21 \ Peak Pass Harmonic
157 802.11n HT20 64 5350.00 50.62 54.00 -3.38 \% AVERAGE Pass Band Edge
157 802.11n HT20 64 10640.00 42.98 74.00 -31.02 H PEAK Pass Harmonic
158 802.11n HT20 64 5350.00 49.89 54.00 -4.11 \% AVERAGE Pass Band Edge
158 802.11n HT20 64 10640.00 44.25 74.00 -29.75 \% PEAK Pass Harmonic
159 802.11ax HE20 36 5149.20 49.10 54.00 -4.90 H AVERAGE Pass Band Edge
159 802.11ax HE20 36 10360.00 45.03 68.20 -23.17 H PEAK Pass Harmonic
160 802.11ax HE20 36 5145.90 49.53 54.00 -4.47 H AVERAGE Pass Band Edge
160 802.11ax HE20 36 10360.00 44.50 68.20 -23.70 \% PEAK Pass Harmonic
161 802.11n HT20 112 5451.75 40.60 54.00 -13.40 \% AVERAGE Pass Band Edge
161 802.11n HT20 112 11120.00 45.20 74.00 -28.80 \% PEAK Pass Harmonic
162 802.11n HT20 132 5731.19 50.94 68.20 -17.26 \% PEAK Pass Band Edge
162 802.11n HT20 132 11300.00 45.21 74.00 -28.79 H PEAK Pass Harmonic
163 802.11ac VHT20 112 5450.25 39.92 54.00 -14.08 \% AVERAGE Pass Band Edge
163 802.11ac VHT20 112 11120.00 45.96 74.00 -28.04 \% PEAK Pass Harmonic
164 802.11ac VHT20 132 5750.74 51.17 68.20 -17.03 \% PEAK Pass Band Edge
164 802.11ac VHT20 132 11300.00 45.08 74.00 -28.92 H PEAK Pass Harmonic
165 802.11ax HE20 112 5457.00 40.03 54.00 -13.97 \% AVERAGE Pass Band Edge
165 802.11ax HE20 112 11120.00 45.96 74.00 -28.04 H PEAK Pass Harmonic
166 802.11ax HE20 132 5730.62 52.16 68.20 -16.04 \Y PEAK Pass Band Edge
166 802.11ax HE20 132 11300.00 43.88 74.00 -30.12 H PEAK Pass Harmonic
167 802.11a 112 5459.50 38.97 54.00 -15.03 H AVERAGE Pass Band Edge
167 802.11a 112 11120.00 46.10 74.00 -27.90 \% PEAK Pass Harmonic

Sporton International Inc. (Kunshan) Page Number : C11 of C311

TEL : +86-512-57900158
FCC ID: 2AEUPBHARG091




saronas. FCC RF Test Report
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Mode Modulation Ch. (FNrIeHc;) (dléi\(/ellm) (dléiunc/i/tm) M(zrg)in Pol. Zﬁgk Result Remark
168 802.11n HT20 112 5454.75 39.01 54.00 -14.99 H AVERAGE Pass Band Edge
168 802.11n HT20 112 11120.00 45.33 74.00 -28.67 \% PEAK Pass Harmonic
169 802.11n HT20 132 5758.68 49.79 68.20 -18.41 \ PEAK Pass Band Edge
169 802.11n HT20 132 11300.00 45.27 74.00 -28.73 \ PEAK Pass Harmonic
170 802.11ac VHT20 | 112 5456.00 39.04 54.00 -14.96 H AVERAGE Pass Band Edge
170 802.11ac VHT20 112 11120.00 45.97 74.00 -28.03 H PEAK Pass Harmonic
171 802.11ac VHT20 132 5746.37 50.02 68.20 -18.18 \% PEAK Pass Band Edge
171 802.11ac VHT20 132 11300.00 44.79 74.00 -29.21 H PEAK Pass Harmonic
172 802.11ax HE20 112 5459.50 39.14 54.00 -14.86 H AVERAGE Pass Band Edge
172 802.11ax HE20 112 11120.00 45.21 74.00 -28.79 H PEAK Pass Harmonic
173 802.11ax HE20 132 5736.71 50.69 68.20 -17.51 H PEAK Pass Band Edge
173 802.11ax HE20 132 11300.00 44.19 74.00 -29.81 H PEAK Pass Harmonic
121 802.11ax HE20 136 44.55 28.11 40.00 -11.89 \% Peak Pass LF
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Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
45 95
B3 813
AL ] | | U N2A -2
50 i 50
b i
48 448
Peak
325 35
163 163
sl 50, 5140, 580, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a iy WSt B BY & & B B a iy
1 511325 57.91 74.00 -16.09 41.21 34.27 12.44 30.01 0.0 295 6L PEXK 1 5180.00 106,85 -----v -=--=- 9.8 34.15 12.44 30.62 0.00 25 6L PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
50 50
-3 0-H0-28-U-NI-2CHAVG)
a 1 i
Av
) 325 35
163 163
sl 50, 5140, 580, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a iy MBdndin B B & & B B a iy
1 51355 47.16 54.00 -6.99 30.40 34.27 12.44 30.01 @.00 295 61 AVERAGE 1 5160.00 98.09 ----ev -onoe- 8152 34.15 12.44 30.62 0.00 295 61 AVERAGE
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1
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT 1
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
45 95
B3 813
] | L U242
650 1 50
48 448
Peak
325 35
163 163
sl 50, 5140, 80, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a iy WSt B BY & & B B a iy
1 513025 58.64 74.00 -15.36 41.96 34.4 12.45 30.01 0.0 308 99 PEN 1 5180.00 106.78 -----v -=--=- 99,22 34.14 12.44 30.62 0.00 300 99 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
50 50
-3 0-H0-28-U-NI-2CHAVE)
48 448
Av
) 325 35
163 163
sl 50, 5140, 580, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a iy MBdndin B B & & B B a iy
1 5180.55 47.14 54.00 -6.86 30.41 34.30 12.44 30.01 @0.00 308 99 AVERAGE 1 5180.00 98.29 ----ev -eeee- BL.72 34.15 12.44 30.62 0.00 300 99 AVERAGE
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Pol. Horizontal Vertical
e B L B
138 1134
a5 is
i UM NEZA DN i N UNEZA DN
U] NS LT e L S I

-G UL ALALCAG)

Peak e ‘ .mmmwl b y oA

Avg 35 3!
163 163
7000 s200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B B B B B 6 m dy Mdindn & BN dBh B B 6 o dy
1 10360.00 44.58 68.20 -23.62 59.11 37.16 15.45 67.14 @.00 -~  --- PEAK 1 10360.00 45.69 68.20 -22.51 60.22 37.16 15.45 67.14 @.00 -~  --- PEAK
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Pol. Horizontal Vertical
1‘,““mellilﬂu‘ﬂm] 1 Level {dBuVim)
1138 1134
915 95
8.3 8.3
-HI1-U--2A L N0-2C U-HIA-U-H-2A 0 80-2C
S _1L LT Jorm 1T
1 B NN 2A L ZCHAVG) 1 B U282V
w ‘ ..ij-h . * P
Peak " TP RIS WP L R P
Avg 35 3!
163 163
7000 §200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B B B B B 6 m dy Mdindn & BN dBh B B 6 o dy
1 10440.00 44.43 08.20 -23.77 56.82 37.28 15.50 67.11 .00 === PEAK 1 1044000 45.58 068.20 -22.62 59.97 37.28 15.52 6€7.11 @.08 -~  --- PEAK
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Pol. Horizontal Vertical
mmﬁl[ﬂﬂu‘ﬂm] 1 Level {dBuVim)
1138 1134
915 95
8.3 8.3
-HI1-U--2A L N0-2C U-HIA-U-H-2A 0 80-2C
S _1L LT Jim 1T
— = - o LN ALCAG) _ L 1 0 UL LG
Peak MWWMW A y i ey
e
Avg 35 3!
163 163
7000 §200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B B B B B 6 m dy Mdindn & BN dBh B B 6 o dy
1 10480.00 45.67 68.20 -23.13 S9.41 37.28 15.56 67.10 @0.00 === PEAK 1 1p480.00 45.02 68.20 -23.18 59.3% 37.20 15.56 6718 @.08 ---  --- PEAK
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Pol. Horizontal Vertical
e B L B
138 1134
a5 is
i UM NEZA DN i N UNEZA DN
U] NS LT e L S I

-G

Peak MWMWWWWM

UL ALALCAG)

Avg 35
163 163
7000 s200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp  Aux APos TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B B B B B 6 m dy Mdindn & BN dBh B B 6 o dy

1 10568.08 43.13 68.20 -25.07 57.38 37.26 15.64 67.67 @.08 ---  --- PEAK 1 19560.00 43.34 068.20 -24.86 57.51 37.26 15.64 67.67 @.00 ---  --- PEAK
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Pol. Horizontal Vertical
mmﬁl[ﬂﬂu‘ﬂm] 1 Level {dBuVim)
1138 1134
915 95
8.3 8.3
-HI1-U--2A L N0-2C U-HIA-U-H-2A 0 80-2C
S _1L LT Jim 1L
1 B NN 2A L ZCHAVG) 1 B U282V
1 [l
Peak m MWMMW
g e
Avg 35 3!
163 163
7000 §200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B B B B B 6 m dy Mdindn & BN dBh B B 6 o dy
1 10609.01 46.04 74.80 -27.96 60.12 37.30 15.67 67.65 @.00 ---  --- PEAK 1 1060a.01 42.98 74.80 -31.02 57.86 37.30 15.67 67.65 @.00 ---  --- PEAK
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6
Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
ANT 1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B -HI1-U-H-2A-U-2C B
] | T UNEA-R-AUN-2C
50 50
! Mwwwwm
48 v 448
Peak
325 35
163 163
sl 530, 5340, 5360, 5380, 5400 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a iy WSt B BY & & B B a iy
1 535185 55.96 74.00 -18.04 38.85 34.60 12.5 30.05 0.00 308 43 PENK 1 5320.00 107,64 ----vv -enee- 99,63 34.47 12.59 30.65 0.00 300 43 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
650 50
U124 V) L U N-2AUNI-2CT A
48 : 448
Av
) 325 35
163 163
sl 530, 5340, 5360, 5380, 5400 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a iy MBdndin B B & & B B a iy
1 5350.00 46.06 54.00 -7.94 28.95 34.60 12.56 30.05 @.00 308 43 AVERAGE 1 5320.00 98.36 ----ev -=oom- B1.35 34.47 12.59 30.65 0.00 300 43 AVERAGE
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Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
ANT
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B -HIA-U-H-28-UA-2C B
| L] ] | 1 UNEA-R-AUN-2C
sm“wﬂ WWWJ 1 Gl
48 448
Peak
325 35
163 163
sl 530, 5340, 5360, 5380, 5400 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a iy WSt B BY & & B B a iy
1 5350.95 63.06 74.00 -10.94 45.95 34.60 12.5 30.05 0.00 267 96 PEAK 1 5320.00 109.77 --vnev -oneee 92,76 34.47 12.59 30.65 0.00 267 95 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
650 50
U242 V) L L -2 -2 AV
48 448
Av
) 325 35
163 163
sl 530, 5340, 5360, 5380, 5400 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a iy MBdndin B B & & B B a iy
1 5350.85 47.67 54.00 -6.33 30.56 34.60 12.56 30.05 @.00 267 96 AVERAGE 1 5320.00 108,50 -----v -=--=- 83,49 34.47 12.59 30.65 0.00 267 96 AVERAGE
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Pol. Horizontal Vertical
mL&veI[ﬂBu‘lﬁn] 1 Level {dBuVim)
1138 1134
915 95
8.3 8.3
-HI1-U--2A L N0-2C U-HIA-U-H-2A 0 80-2C
S _1L LT Jim LT
— = - o LN ALCAG) _ L 1 0 UL LG
Peak m . PO Pe————— ' R m——_—
Avg 35 3!
163 163
7000 s200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B B B B B 6 m dy Mdindn & BN dBh B B 6 o dy
1 10640.00 43.49 74.80 -30.51 57.48 37.34 1571 67.64 @.00 -~ --- PEAK 1 10640.00 4215 74.80 -31.75 S6.24 37.34 1571 67.64 @.00 -~  --- PEAK
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Mode Band Edge

U-NII-2A_5.47-5.725_802.11a_CH100_5500MHz

ANT 1
Pol. Horizontal Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1138 1138 ]
15 175
813 13
WAL AL T T L T L A
Bl Bl =
1 1 -
Ptk il o b
4EIBWNMWNWT Wbty w
Peak
15 s
163
163
8560 5362 5414, 5446, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Over Resd At Cable Preamp Aux APos Thos N
Freq Level Line Linit Level Factor Loss Factor Factor Remark Unit Over Read  Ant Cable Preamp  Aux APos  Thos
- Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 5450.09 56.57 74.00 -17.43 39.25 34.60 1279 30.07 0.0 34 SLPEN Wiz douW/m dBuv/m @B oBV B B A8 B om deg
7 5469.61 56.25 68.20 -11.95 38.83 34.60 12.99 30.08 o.6e @4 SIPEAK 1 5500.00 106,80 -----v -=--m- 89.25 3460 13.03 30.08 0.0 34 SLPEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
50 50
U322 V) L U N-AN-2CHAG)
49 1 44 I
Av
g 0 5 \/\'/_/—__N_’_J\_)
163 163
U U
5350 532 414, S4. 518, 510 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Wit B B & & B B a iy MBindwe B BN & & B B a g
1 545097 46.50 54.00 -7.48 29.15 34.60 12.81 30.07 @.00 304 51 AVERAGE 1 5500.00 98.18 ----ev -onoe- 86.52 34.60 13.06 30.68 0.00 304 51 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C23 of C311
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7
Mode Band Edge
U-NII-2A_5.47-5.725_802.11a_CH100_5500MHz
ANT 1
Pol. Vertical Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1138 1138 1
15 175
813 13
. U-HIHA-U-40-2A -2 TUTIL ML LT 0 UNEAR-AUN-2C
' 1 ) 50
LA e o i et
: 448
Peak
15 s
163
163
8560 5362 5414, 546, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Over Resd At Cable Preamp Aux APos Thos N
Freq Level Line Linit Level Factor Loss Factor Factor Remark Unit Over Read  Ant Cable Preamp  Aux APos  Thos
- Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 543873 56,30 74.00 -17.70 39.05 34.60 1272 30.07 0.0 260 104 PEXK Wiz douW/m dBuv/m @B oBV B B A8 B om deg
1 546689 56.74 68.20 -11.46 39.34 34.60 12.38 30.08 0.68 268 184 PEAK 1 5500.00 109.09 - woeee- 91,51 3460 13.06 30.08 .00 288 184 PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
650 50
U322 V) L L NI 2A-A-2CEAVE)
49 1 44 ERI—
Av
) 325 35
163 163
U U
5350 532 414, S4. 518, 510 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5457.61 46.74 54.00 -7.26 29.35 34.60 12.83 30.07 @.00 288 104 AVERAGE 1 5500.00 99.66 ----vv -=--m- B2.08 34.60 13.06 30.68 0.00 288 184 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C24 of C311
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Pol. Horizontal Vertical
mL&v&I[ﬂBu‘lﬁn] 0 Level (dBuVim)
1134 1134
915 015
B3 B3
U-HIH4-U-M- 24 U -2C UNIHA--N-2A- -2
S _1L LT Jim 1T
— = - o LN ALCAG) _ L 1 0 UL LG
44 1 R § 1
Peak pr——— m Wbty
Avg 18 !
163 163
1000 9200, 11400, 13600, 15800, 18000 1000 900, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B B B B B 6 m dy Mdindn & BN dBh B B 6 o dy
1 11609.08 45.04 74.80 -28.96 56.61 37.90 16.04 66.91 @.08 -~  --- PEAK 1 11609.00 44.61 74.80 -29.39 57.58 37.99 16.04 66.91 0.00 ---  --- PEAC
Sporton International Inc. (Kunshan) Page Number 1 C25 of C311

TEL : +86-512-57900158
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Pol. Horizontal Vertical
1‘,““mellilﬂu‘ﬂm] 1 Level {dBuVim)
1138 1134
915 95
8.3 8.3
-HI1-U--2A L N0-2C U-HIA-U-H-2A 0 80-2C
S _1L LT Jim 1| I
— - L S U—"&ﬂw-jl-mvﬂ _ L L U UNRUNLPAUNECIAG)
08 1 3 1
Peak PR P ,MM&%M
Avg 35 3!
163 163
7000 s200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B B B B B 6 m dy Mdindn & BN dBh B B 6 o dy
1 10168.08 45.67 74.80 -28.33 58.25 38.12 16.15 66.85 @.00 -~  --- PEAK 1 11160.06 45.57 74.80 -28.43 58.15 38.12 16.15 66.85 @.00 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C26 of C311

TEL : +86-512-57900158
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Pol. Horizontal Fundamental
LHLMNMVM“ mLeveI{anWm)
HMM\“ 1138 1
15 M 915
T i3
W‘-ﬁu, -8 ] L] i L N N-AUN-C
1 LT e 80
1
D \ | il
43... WWWMW R e b TP bl
Peak
5 g
16 163
5685 510, i, 573, 5148, 5185 1000 0. 0. 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B dh B B B a dy MBindwh B BY & B B & a g
1 5728.60 57.9 68.20 -10.30 49.84 34.56 1118 37.68 0.0 267 168 PEAK 1 5680.00 113.29 ---nev -enees 104,49 34,50 1111 36,61 0.00 287 188 PEAK
mLeveI{anWm)
1138
1
915
8.3
650
L L LN 2A-A-2CEAVG)
§ _
Avg Blank s - i e ——
e
163
1000 0. 0. 4600, 5800, 1000
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Wiz douW/m dBuv/m @B oBV B B A8 B om deg
1 5680.00 104,06 ----vv -=-mm- 95.26 .50 IL11 3681 0.0 287 108

AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AEUPBHARGO091
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Pol. Vertical Fundamental
1HL&W&I(dl!ll\lﬂml mLeveI{leNhnl
138 1138 i
15 915
1K | 8.3
-8 ] L] i L NEAN-ZA LN
50 Pkl 50
1
D | il
boak “" Pl g # e N o A i,
eal
s gV
16 163
5685 510, i, 573, 5148, 5185 1000 0. 0. 4600, 5800, 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dbuV/m dBuv/m  dB oBV dBm B A8 or deg
1 572684 53.50 68.20 -14.70 45.42 3455 1118 37.65 .00 108 294 PEAK

Wiz duW/m dBuv/m @B oBV B B A8 B om deg
1 5680.00 119,52 ---vv woeeev 10172 .50 1111 3680 0.0 log 294 PEK

Avg Blank

U-NIA-U-NT-2A-U-ND-2C{AVG)

. J_—
25 =T ——
AT
163
1000 0. 0. 4600, 5800, 1000
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MBindwn B BY dh B B & a dy
1 5680.00 101,38 ----vv -=---- 92,58 34.50 1111 36.81 .60 108 294 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AEUPBHARGO091
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Pol. Horizontal Vertical
1‘,““mellilﬂu‘ﬂm] 1 Level {dBuVim)
1138 1134
915 95
8.3 8.3
-HI1-U--2A L N0-2C U-HIA-U-H-2A 0 80-2C
S _1L LT Jorm 1T
1 B LN 28 -HO-2CHAVG) 1 B U282V
Peak M n g
b Psidon g
Avg 35 3!
163 163
7000 s200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B B B B B 6 m dy Mdindn & BN dBh B B 6 o dy
1 10360.00 44.83 74.00 -29.17 57.18 38.16 16.27 66.76 .00 === PEAK 1 11360.00 44.88 74.80 -29.12 57.23 38.16 16.27 6678 @.00 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AEUPBHARGO091
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Pol. Horizontal Fundamental
1HLMNMW||“ 1M|.M{dmwml
138 1138 3
T LT
15 ﬁ(ﬂ 915
By ‘ 8.3
,r \ -8 ] L] i BN N-AUN-C
80— | ! 650
1
mw WWWWWWM’WNWMWWW s L Yo i
R
Peak o
35 SZEW
16 163
5685 510, i, 573, 5148, 5185 1000 0. 0. 4600, 5800, 1000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Wit B B B B B a dy MBWndwn B BY & & B & a g
1 5762.88 57.61 68.20 -10.59 39.32 34.72 13.63 30.06 @0.00 318 52 PEM 1 5700.00 105,66 -----v -=--= 88,08 34.59 13.08 30.69 0.00 318 52 PEAK
1M|.M{dmwml
1138
w5 1
8.3
650
L L LML 2A-A-2CTAVG)
it
_Lf-*\f--"‘-"‘"’"\-,/‘*‘
Avg Blank u e
=
163
1000 0. 0. 4600, 5800, 1000
Frequency (MHz)
Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark
MBWndwn B BY & B B & a g
1 5700.00 96.03 ----ev -=nom- 78,45 3459 13.08 30.89 .80 318 52 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C30 of C311

TEL : +86-512-57900158
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Pol. Vertical Fundamental
1HLMN&NM|' 1HLM«IMVM|'
138 1138 i
1 it
15 Jf . b 915
1K 8.3
ﬂ \ L1028 ] L] i BN N-A LN
50— ! 650
1
- oy MJIM
mw *hun i AT AR s s
bk
Peak p
35 SZEW
16 163
5685 510, i, 573, 5148, 5185 1000 0. 0. 4600, 5800, 1000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Wit B B B B B a dy MBWndwn B BY & & B & a g
1 573384 57.21 68.20 -10.99 39.24 34.67 13.38 30.08 0.0 241 114 PEXK 1 5700.00 105,82 ----vv -=nem- 88.24 34.59 13.08 30.69 0.00 241 114 PEAK
1HLM«IMVM|'
1138
915 !
8.3
650
L L1 LN 2A-A-2CEAVE)
it
w(-"\f—-""‘""‘/“"—/"_‘
Avg Blank u e
v
163
1000 0. 0. 4600, 5800, 1000
Frequency (MHz)
Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark
MBWndwn B BY & B B & a g
1 5700.00 97.23 ---eev oomeee 79.65 3459 13.08 30.89 .00 241 114 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C31 of C311
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Pol. Horizontal Vertical
1‘,““mellilﬂu‘ﬂm] 1 Level {dBuVim)
1138 1134
915 95
8.3 8.3
-HI1-U--2A L N0-2C U-HIA-U-H-2A 0 80-2C
S _1L LT Jorm 1T
1 B LN 28 -HO-2CHAVG) 1 B U282V
Peak m - n R T ——
Avg 35 3!
163 163
7000 §200. 11400, 13600, 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B B B B B 6 m dy Mdindn & BN dBh B B 6 o dy
1 10400.00 4291 74.80 -31.09 55.18 38.28 16.30 66.77 .00 === PEAK 1 10400.00 4.22 74.80 -30.78 55.49 38.20 16.30 66.77 0.08 ---  --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AEUPBHARGO091
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11

Mode Band Edge

U-NII-1_5.15-5.25_802.11n HT20_CH36_5180MHz

ANT
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
45 95
B3 813
] | LN 2A -2
50 50
4 Ll W
Peak
325 35
163 163
U U
5100 50, 5140, 580, 5180, 5200 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 513315 58.79 74.00 -15.21 42.12 4.3 12.45 30.01 0.0 308 62 PEMK 1 5180.00 106,66 ------ -=---- 99.09 34.15 12.44 30.62 0.00 300 62 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
50 50
- 0-H0-28-U-NT-2CHAVE)
4y 1
Av
) 325 35
163 163
U U
5100 50, 5140, 580, 5180, 5200 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5182.65 47.29 54.00 -6.71 30.57 34.29 12.44 30.01 @.00 308 62 AVERAGE 1 5180.00 96.95 ----ev -onee- 86,38 34.15 12.44 30.62 0.00 300 62 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AEUPBHARG091
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11

Mode Band Edge

U-NII-1_5.15-5.25_802.11n HT20_CH36_5180MHz

ANT
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B3 813
| ] | LN 2A -2
50 1 50
RN R T, W L
a i i
Peak
325 35
163 163
U U
5100 50, 5140, 80, 5180, 5200 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5186.45 57.68 74.00 -16.32 40.96 34.29 12.44 30.01 0.0 277 Y9 PEN 1 5180.00 107,50 ----vv -=--=- 99.93 34.15 12.44 30.62 0.00 277 99 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
50 50
- 0-H0-28-U-NT-2CHAVE)
] 1
Av
) 325 35
163 163
U U
5100 50, 5140, 80, 5180, 5200 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 518175 47.33 54.00 -6.67 30.60 34.30 12.44 30.01 @.00 277 99 AVERAGE 1 5180.00 98.28 ----ev -=--e- B1.63 34.15 12.44 30.62 0.00 277 99 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AEUPBHARG091
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SPORTON LAB.

Report No. : FR330811-01C

Peak MMWMMWWW

bk

Avg 35
163
7000 s200. 11400, 13600. 15800, 18000
Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B B B B B 6 m dy
1 10360.00 43.97 68.20 -24.23 58.50 37.16 15.45 67.14 .00 === PEAK

Pol. Horizontal Vertical
e B L B
138 1134
a5 is
i UM NEZA DN i N UNEZA DN
U] NS LT e L LT
NN ZA D HCHAVG) UGN 2A U NLCAVG)

A — A

3!
1 ki
7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz)
Linit Read  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn & BN dBh B B 6 o dy
1 10360.00 45.06 68.20 -23.14 59.59 37.16 15.45 67.14 @.00 -~  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AEUPBHARGO091
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Pol. Horizontal Vertical
1‘,““mellilﬂu‘ﬂm] 1 Level {dBuVim)
1138 1134
915 95
8.3 8.3
-HI1-U--2A L N0-2C U-HIA-U-H-2A 0 80-2C
S _1L LT Jim 1L
1 B NN 2A L ZCHAVG) 1 B U282V
Peak m El Ll ol 4
MWM‘“"‘“ “ By gt
Avg 35 3!
163 163
7000 §200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B B B B B 6 m dy Mdindn & BN dBh B B 6 o dy
1 10440.00 4519 68.20 -23.01 59.58 37.20 15.50 67.11 @.08 -~  --- PEAK 1 10449.00 44.62 68.20 -23.58 59.61 37.28 15.52 €711 @.08 -~  --- PEAK
Sporton International Inc. (Kunshan) Page Number : C36 of C311
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Pol. Horizontal Vertical
MLMIIIEMH] 1 Level {dBuVim)
1138 1134
915 95
8.3 8.3
-HI1-U--2A L N0-2C U-HIA-U-H-2A 0 80-2C
S _1L LT Jim 1L
1 B NN 2A L ZCHAVG) 1 B U282V
Peak MWWWW il y [ PITIr
o e
Avg 35 3!
163 163
7000 s200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B B B B B 6 m dy Mdindn & BN dBh B B 6 o dy
1 10480.00 45.32 68.20 -20.88 59.66 37.20 15.56 67.18 @.08 ---  --- PEAK 1 1p480.00 44.33 68.20 -23.87 58.67 37.20 15.56 6718 @.08 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C37 of C311
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Pol. Horizontal Vertica
e B L B
138 1134
a5 is
i UM NEZA DN i N UNEZA DN
U] NS LT e L S I

-G UL ALALCAG)

Peak

IVPRRI A T
gt
Avg h7A
163 163
7000 s200. 11400, 13600, 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B B B B B 6 m dy Mdindn & BN dBh B B 6 o dy
1 10568.08 43.23 68.20 -24.97 57.40 37.26 15.64 67.67 @.00 ---  --- PEAK 1 10560.00 43.60 68.20 -24.68 57.77 37.26 15.64 67.67 @.08 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number : C38 of C311
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Pol. Horizontal Vertical
1‘,““mellilﬂu‘ﬂm] 1 Level {dBuVim)
1138 1134
915 95
8.3 8.3
-HI1-U--2A L N0-2C U-HIA-U-H-2A 0 80-2C
S _1L LT Jorm 1T
1 B NN 2A L ZCHAVG) 1 B U282V
e i iy ; wjm...
Peak - A s " mmﬂ%ﬂmﬂww‘"
Avg 35 3!
163 163
7000 §200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B B B B B 6 m dy Mdindn & BN dBh B B 6 o dy
1 10609.01 44.44 74.80 -29.56 58.52 37.38 15.67 67.85 .00 === PEAK 1 10609.61 419 74.80 -32.04 56.04 37.30 15.67 67.65 @.08 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AEUPBHARGO091

Page Number : C39 of C311
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16

Mode Band Edge

U-NII-2A_5.25-5.35_802.11n HT20_CH64_5320MHz

ANT 1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B -HIA-U-H-28-UA-2C B
|, ] | NI 2A 0N 2C
650 - 1 50
48 448
Peak
325 35
163 163
sl 530, 5340, 5360, 5380, 5400 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 535185 62.11 74.00 -11.69 45.00 34.60 12.5 30.05 @0.00 314  S4PEN 1 5320.00 108,62 -----v -=--=- 91.61 34.47 12.59 30.65 0.00 314 54 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
650 50
U242 V) L U ZA N 2CTAVE)
a 1 i
Av
) 325 35
163 163
sl 530, 5340, 5360, 5380, 5400 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 535185 47.31 54.00 -6.69 30.20 34.60 12.56 30.05 @.00 314 54 AVERAGE 1 5320.00 99.12 ---eev oomeee 8211 34.47 12.59 30.65 0.00 314 54 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C40 of C311

TEL : +86-512-57900158
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16
Mode Band Edge
U-NII-2A_5.25-5.35_802.11n HT20_CH64_5320MHz
ANT 1
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B -HIA-U-H-28-UA-2C B
] | UM 280N 2C
650 50
48 448
Peak
325 35
163 163
sl 530, 5340, 5360, 5380, 5400 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5350.85 64.81 74.00 -9.19 47.78 34.60 12.5 30.05 0.00 268 96 PEAK 1 5320.00 11824 ---eev oveeee 93.23 447 12.59 30.65 0.00 268 96 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
50 50
U124 V) L L U322 V)
48 448
Av
) 325 35
163 163
sl 530, 5340, 5360, 5380, 5400 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 535155 49.34 54.00 -4.66 32.23 34.60 12.56 30.05 0.00 268 96 AVERAGE 1 5320.00 100,98 -----v -=---- B3.89 34.47 12.59 30.65 0.00 268 96 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C41 of C311

TEL : +86-512-57900158
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Pol. Horizontal Vertical
mmﬁlmﬂu‘ﬂm] 1 Level {dBuVim)
1138 1134
915 95
8.3 8.3
-HI1-U--2A L N0-2C U-HIA-U-H-2A 0 80-2C
S _1L LT Jim 1T
1 B NN 2A L ZCHAVG) 1 B U282V
Peak e y IRV W
Pyt sty
Avg 35 3!
163 163
7000 s200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B B B B B 6 m dy Mdindn & BN dBh B B 6 o dy
1 10640.08 43.51 74.80 -30.49 57.50 37.34 15.71 67.04 @.00 -~  --- PEAK 1 10640.00 43.08 74.80 -30.92 57.67 37.34 1571 67.64 @.00 -~ --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C42 of C311

TEL : +86-512-57900158
FCC ID: 2AEUPBHARG091
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Mode Band Edge
U-NII-2C_5.47-5.725_802.11n HT20_CH100_5500MHz
ANT 1
Pol. Horizontal Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1138 1138 ]
15 175
813 13
LA UHLA LA T T L T L A
Bl Bl T
1 2 -
4EBWWJMMMMWMM%¢W$W%‘M L N Py
: 448
Peak
15 s
163
163
8560 5362 5414, 5446, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Over Resd At Cable Preamp Aux APos Thos N
Freq Level Line Linit Level Factor Loss Factor Factor Remark Unit Over Read  Ant Cable Preamp  Aux APos  Thos
- Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 58833 56.23 74.00 -17.77 38.92 34.60 1276 30.07 0.0 307 S0 PEN Wiz douW/m dBuv/m @B oBV B B A8 B om deg
7 5467.65 56.30 068.20 -11.99 38.89 34.60 12.89 30.08 0.8 37 5B PEAK 1 5500.00 107,02 ----vv woeee- B9.44 3460 13.06 30.08 0.0 307 S0 PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95 !
B3 813
650 50
U324 U2V L L MU 2A-A-2CEAVE)
49 1 44 SE———
Av
g s 04 VM,/M
163 163
U U
5350 532 414, S4. 518, 510 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5M7.53 46.56 54.00 -7.44 29.26 34.60 12.77 30.07 @.00 307 50 AVERAGE 1 5500.00 97.72 ----ev ooeeee 86,14 34.60 13.06 30.68 0.00 307 50 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C43 of C311

TEL : +86-512-57900158
FCC ID: 2AEUPBHARG091
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17
Mode Band Edge
U-NII-2C_5.47-5.725_802.11n HT20_CH100_5500MHz
ANT 1
Pol. Vertical Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1138 1138 1
15 175
813 13
" U-HIA-U-R-28-UAI-2C TUTIL ML LT 0 UNEAR-AUN-2C
' 1 ) 50
s ' v
: 448
Peak
15 s
163
163
8560 5362 5414, 546, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Over Resd At Cable Preamp Aux APos Thos N
Freq Level Line Linit Level Factor Loss Factor Factor Remark Unit Over Read  Ant Cable Preamp  Aux APos  Thos
- Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 542449 56.45 74.00 -17.55 39.29 34.60 12.63 30.07 0.00 255 108 PEAK Wiz douW/m dBuv/m @B oBV B B A8 B om deg
7 5469.45 56.85 68.20 -11.35 39.43 34.60 12.99 30.08 0.8 255 188 PEAK 1 5500.00 108,66 ----- -=---- 9108 34.60 13.06 30.08 .00 255 108 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
650 50
U322 V) L L LN 2A-A-2CEAVE)
s 1 ) s
Av
g s 0 V/\/_/,Nf-\ﬁ'w
163 163
U U
5350 532 414, S4. 518, 510 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5460.00 47.06 54.00 -6.94 29.69 34.60 12.85 30.08 @.00 255 188 AVERAGE 1 5500.00 99.12 ----ev oomeee B1.54 34.60 13.06 30.68 0.00 255 188 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C44 of C311

TEL : +86-512-57900158
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Pol. Horizontal Vertical
MLMIIIEMH] 1 Level {dBuVim)
1138 1134
915 95
8.3 8.3
-HI1-U--2A L N0-2C U-HIA-U-H-2A 0 80-2C
S _1L LT Jim 1L
— = - o LN ALCAG) _ L 1 0 UL LG
Peak W RS ——————— f -
Avg 35 3!
163 163
7000 s200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B B B B B 6 m dy Mdindn & BN dBh B B 6 o dy
1 11609.08 44.83 74.80 -29.17 57.80 37.90 16.04 66.91 @.00 -~ --- PEAK 1 11600.00 44.43 74.80 -29.57 57.40 37.90 16.04 6691 0.00 ---  --- PEAC
Sporton International Inc. (Kunshan) Page Number 1 C45 of C311

TEL : +86-512-57900158
FCC ID: 2AEUPBHARG091



s=aranas. FCC RF Test Report Report No. : FR330811-01C
18
Mode Band Edge
U-NII-2C_5.47-5.725_802.11n HT20_CH104_5520MHz
ANT 1
Pol. Horizontal Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1138 1138 1
15 175
813 13
] | UM R-ZA -0
650 &1
488 19
Peak W"‘/“‘W
15 s
163
163
8560 5362 5414, 546, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPos N
freq Llevel Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp Aux APos TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 5457.50 59.17 74.00 -14.83 50.38 34.42 10.84 36.47 0.0 274 105 PEAK Wiz duW/m dBuv/m @B oBV B B A8 B om deg
1 5465.36 59.82 68.20 -B.33 50.99 34.43 10.85 36.45 0.6 274 185 PEAK 1552000 113,27 ----em woeee- 10420 3450 1091 3635 0.0 274 105 PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
650 50
U322 V) L L MU 2A-A-2CEAVE)
48 4 448
Av
) 325 35
163 163
U U
5350 532 414, S4. 518, 510 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a iy MBdndin B B & & B B a iy
1 5459.92 43.76 54.00 -10.30 34.99 34.42 10.84 36.46 0.00 274 185 AVERAGE 1 552000 10478 ----vv -vnee- 95,72 34.50 10.91 3635 0.00 274 185 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C46 of C311

TEL : +86-512-57900158
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18
Mode Band Edge
U-NII-2C_5.47-5.725_802.11n HT20_CH104_5520MHz
ANT 1
Pol. Vertical Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1138 134 1
15 175
813 13
] | UM R-AUN-2C
650 &1
488 19
Peak
115 P s
163
163
8560 5362 5414, 546, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPos N
freq Llevel Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp Aux APos TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 5459.92 54,88 74.00 -19.12 46,08 34.42 10.84 36.46 0.00 108 281 PEAK Wiz duW/m dBuv/m @B oBV B B A8 B om deg
1 S476.80 56.33 68.20 -11.87 47.48 34.44 10.85 36.44 0.6 10 281 PEAK 1 5520.00 109,95 ----vn woeee- 106,89 34.50 1091 3635 0.0 log 281 PENK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
650 50
U322 V) L L U-HIA-U-H-2A-A-2CEAVG)
48 i 448
Av
) 325 35
163 163
U U
5350 532 414, S4. 518, 510 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a iy MBdndin B B & & B B a iy
1 5459.92 41.89 54.00 -12.11 33.09 34.42 10.84 36.46 0.00 108 281 AVERAGE 1 5520.00 101,47 ----ev -omeee 9241 34.50 10.91 3635 0.00 100 281 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C47 of C311

TEL : +86-512-57900158
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Report No. : FR330811-01C

Pol. Horizontal Vertical
1‘,““mellilﬂu‘ﬂm] 1 Level {dBuVim)
1138 1134
915 95
8.3 8.3
-HI1-U--2A L N0-2C U-HIA-U-H-2A 0 80-2C
S _1L LT Jim 1T
1 B LN 28 -HO-2CHAVG) 1 B -3 28- - 2CHAVG)
Peak
Avg
163 163
7000 §200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B B B B B 6 m dy Mdindn & BN dBh B B 6 o dy
1 11640.00 4476 74.00 -29.24 57.65 37.94 16.07 66.90 .00 === PEAK 1 11640.00 45.38 74.80 -28.62 58.27 37.94 16.07 66.% @.00 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C48 of C311

TEL : +86-512-57900158
FCC ID: 2AEUPBHARG091



samran . FCC RF Test Report
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Pol. Horizontal Vertical
1‘,““mellilﬂu‘ﬂm] 1 Level {dBuVim)
1138 1134
915 95
8.3 8.3
-HI1-U--2A L N0-2C U-HIA-U-H-2A 0 80-2C
S _1L LT Jorm 1T
1 B LN 28 -HO-2CHAVG) 1 B U282V
1
Peak e
Avg 35 3!
163 163
7000 s200. 11400, 13600, 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B B B B B 6 m dy Mdindn & BN dBh B B 6 o dy
1 10160.00 46.59 74.80 -27.41 5.17 38.12 16.15 66.85 @.00 === PEAK 1 11160.00 4433 74.80 -29.67 56.91 38.12 16.15 66.85 @.00 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AEUPBHARGO091
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saronas. FCC RF Test Report

Report No. : FR330811-01C

Mode
U-NII-2C_5.47-5.725_802.11n HT20_CH136_5680MHz
ANT
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 !
45 95
B3 813
L L -8 ] | L JNERAUN-2C
50 WW i 50
48 448
Peak M
325 35
163 163
st 510, i, 5733, §T48, 5185 100 1. o, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a iy WSt B BY & & B B a iy
1 572530 64.09 68.20 -4.11 55.98 34.55 1L18 37.62 .00 285 167 PEAK 1 5680.00 111,88 ----vv -=--=- 103.08 34.50 1111 36.61 0.00 285 167 PEAK
11"Le\iel (dBuVim)
1138
1
95
813
50
L L NI 2A-A-2CEAVG)
448
Avg Blank
35
163
100 1. . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MBdndin B B & & B B a iy
1 5680.00 103,54 --vnev -veeee 9,74 34.50 1111 36,81 0.00 285 167 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AEUPBHARG091
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saronas. FCC RF Test Report

Report No. : FR330811-01C

Mode Band Edge
U-NII-2C_5.47-5.725_802.11n HT20_CH136_5680MHz
ANT
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 !
45 95
B3 813
-8 ] | T JNERAUN-C
650 i 50
48 448
Peak WWWMW
325 35
163 163
st 510, i, 5733, §T48, 5185 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a iy WSt B BY & & B B a iy
1 5726.36 58.43 68.20 -9.77 50.34 34.55 1L18 37.64 .00 34 G4 PEN 1 5680.00 111,76 ----vv -=nem- 102.96 34.50 1111 36.61 0.00 394 94 PEAK
11"Le\iel (dBuVim)
1138
1
95
813
50
L L NI 2A-A-2CEAVG)
448
Avg Blank
35
163
100 1. . 4600, 3800, 7000
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Wiz douW/m dBuv/m @B oBV B B A8 B om deg
1 5680.00 103,25 ----vn wmeee- 94,45 3450 1111 3681 0.0 394 04 RVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AEUPBHARG091
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Pol. Horizontal Vertical
1‘,““mellilﬂu‘ﬂm] 1 Level {dBuVim)
1138 1134
915 95
8.3 8.3
-HI1-U--2A L N0-2C U-HIA-U-H-2A 0 80-2C
S _1L LT Jim 1L
1 B LN 28 -HO-2CHAVG) 1 B U282V
Peak y
Avg h7A
163 163
7000 §200. 11400, 13600, 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B B B B B 6 m dy Mdindn & BN dBh B B 6 o dy
1 10360.08 4479 74.80 -29.21 57.14 38.16 16.27 66.78 @.00 --- --- PEAK 1 11360.00 44.26 74.80 -29.74 56.61 38.16 16.27 66.78 @.00 --- --- PEAK
Sporton International Inc. (Kunshan) Page Number : C52 of C311
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Report No. : FR330811-01C

Pol. Horizontal Fundamental
LI e i)
134 134 1
95 If‘“ ' 95
[N 83
J \ 404 -H-2A -2 T T ] 1] 1 NN
850 ‘ 850 ]
o Uy, * TN
" A U il L e g
i
Peak "
15 315W
163 163
5665 50, 5l 513, 5749, 5765 1000 1. 0, 4600, 5400, 00
Frequency (MHz) Frequency (MHz)

Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 574364 56.82 68.20 -11.33 38.68 3470 13.51 30.07 .00 308 50 PEAK

Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark

Wiz douW/m dBuv/m @B oBV B B A8 B om deg
1570000 105,70 ----vv -oeme- B8.09 34.60 13.10 30.09 0.0 @ S0 PEK

Avg Blank

U-NIA-U-NT-2A-U-AD-2C{AVG)

il
4t f__\_ P
'J.n-n'-v-"_ﬂd’_u
34
ol
163
1000 0. 0. 400, 5600. 000
Frequency (MHz)
Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark
MBWndwn B BY & B B & a g
1 5700.00 96,07 ----vv -onee- 78,49 3459 13.08 30.89 .00 308 50 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AEUPBHARGO091
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Pol. Vertical Fundamental
1HLMN&NM“ 1HLM«IMVM“
134 1134 i
e
14 / 915
B3 B3
{ { U-H-A-U-N-2A A2 ] L] i | NEU-2A N2
850 ] 650
W L ‘ o
| YV R ST AR WA | " ot Pealn ol
@ Wbty bty il ot Wt it
Peak W
38 SZEW
163 163
5685 5101, il 5T 548, 5785 1000 0. 0. 400, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Wit B B B B B a dy MBWndwn B BY & & B & a g
1 5737.12 57.16 68.20 -11.64 39.15 34.67 13.41 30.07 0.0 240 114 PEXK 1 5700.00 106,26 -----~ -=--=- B8.65 34.60 13.19 30.69 0.00 240 114 PEAK
1HLM«IMVM“
1134
915 !
B3
650
L L U-NIA-U-N-2A-U-D-2C{AVG)
LI
e T ™
Avg Blank u T
i
163
1000 0. 0. 400, 5600. 000
Frequency (MHz)
Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark
MBWndwn B BY & B B & a g
1 5700.00 97.21 ---eev oomeee 79.63 3459 13.08 30.89 .00 248 114 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C54 of C311

TEL : +86-512-57900158
FCC ID: 2AEUPBHARG091



samran . FCC RF Test Report Report No. : FR330811-01C

Pol. Horizontal Vertical
mL&v&I[ﬂBu‘lﬁn] 1 Level {dBuVim)
1138 1134
915 95
8.3 8.3
-HI1-U--2A L N0-2C U-HIA-U-H-2A 0 80-2C
S _1L LT Jim 1L
1 B NN 2A L ZCHAVG) 1 B U282V
Peak e iy y
IR bl
Avg 35 3!
163 163
7000 §200. 11400, 13600, 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B B B B B 6 m dy Mdindn & BN dBh B B 6 o dy
1 11400.00 4259 74.80 -31.41 54.86 38.20 16.30 66.77 @.00 -~  --- PEAK 1 11400.00 43.69 74.80 -30.31 55.% 38.20 16.30 66.77 0.08 ---  --- PEAC
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22
Mode Band Edge
U-NII-1_5.15-5.25_802.11ac VHT20_CH36_5180MHz
ANT 1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
45 95
B3 813
AL ] | L U4 N2
50 1 | M 50
u f us
Peak
325 35
163 163
sl 50, 5140, 80, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 51475 58.36 74.00 -15.70 41.62 34.25 12.44 30.01 0.0 308 M PEN 1 5160.00 106.74 ----vv -vnee- 99.17 34.15 12.44 30.62 0.00 300 44 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
650 50
-8 0-H0-28--NT-2CHAVE)
48 448
Av
) 325 35
163 163
il 50, 5140, 80, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5180.25 47.45 54.00 -6.55 30.72 34.30 12.44 30.01 @0.00 308 44 AVERAGE 1 5180.00 97.16 ----ev -oeoe- 86,59 34.15 12.44 30.62 0.00 300 44 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C56 of C311
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Mode Band Edge

U-NII-1_5.15-5.25_802.11ac VHT20_CH36_5180MHz

ANT
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B3 813
AL ] | U N2A -
50 M M 50
48 448
Peak
325 35
163 163
U U
5100 50, 5140, 80, 5180, 5200 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 54315 58.26 74.00 -15.74 4161 34.21 12.45 30.01 0.0 278 99 PENK 1 5150.00 108,01 ----vv -=---- 91.45 3414 12.44 30.62 0.00 28 99 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
650 50
-N-A0-H0-28-U-NIL2CHAVG)
! s
Av
) 325 35
163 163
U U
5100 50, 5140, 580, 5180, 5200 1000 1. o, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 518165 47.41 54.00 -6.59 30.68 34.30 12.44 30.01 @.00 278 99 AVERAGE 1 5180.00 98.47 ----ev -omee- BLO1 34.14 12.44 30.62 0.00 278 99 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AEUPBHARG091
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SPORTON LAB.

FCC RF Test Report

Report No. : FR330811-01C

Pol. Horizontal Vertical
1‘,““mellilﬂu‘ﬂm] 1 Level {dBuVim)
1138 1134
915 95
8.3 8.3
-HI1-U--2A L N0-2C U-HIA-U-H-2A 0 80-2C
S _1L LT Jim 1T
— = - o LN ALCAG) _ L 1 0 UL LG
Peak m sk et ' Wmmmwwmmm
WWMW I Mm
Avg 35 3!
163 163
7000 §200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B B B B B 6 m dy Mdindn & BN dBh B B 6 o dy
1 10368.00 44.62 68.20 -23.58 59.15 37.16 15.45 67.14 @.00 === PEAK 1 10360.00 46.58 68.20 -21.62 6LI1 37.16 15.45 67.14 @.08 -~  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AEUPBHARGO091
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Pol. Horizontal Vertical
e B L B
138 1134
a5 is
813 8.3
UM NEZA DN N UNEZA DN
L _ [ ] [
850 50

I N[ [ I I M I [ 11

-G UL ALALCAG)

| .
Sy
Peak A ———————
Avg h7A
163 163
7000 §200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B B B B B 6 m dy Mdindn & BN dBh B B 6 o dy
Ll 56 60D NS T 55 60 08 - - PN LB W2 B0 BS RE T 55 60 08 - - PN
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Pol. Horizontal Vertical
1‘,““mellilﬂu‘ﬂm] 1 Level {dBuVim)
1138 1134
915 95
8.3 8.3
-HI1-U--2A L N0-2C U-HIA-U-H-2A 0 80-2C
S _1L LT Jim 1T
1 B NN 2A L ZCHAVG) 1 B U282V
Peak e [RTTT———— y i
o g g
Avg 35 3!
163 163
7000 §200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B B B B B 6 m dy Mdindn & BN dBh B B 6 o dy
1 10430.00 44.22 68.20 -23.98 58.56 37.20 15.56 67.18 @.08 ---  --- PEAK 1 10480.00 44.47 68.20 -23.73 58.81 37.20 15.56 6718 @.08 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C60 of C311
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Pol. Horizontal Vertical
e B L B
138 1134
a5 is
i UM NEZA DN i N UNEZA DN
U] NS LT e L S I

AL L R imu.ﬁuq.\vg
Peak o SR IR T T

Avg 35 3!
163 163
7000 s200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B B B B B 6 m dy Mdindn & BN dBh B B 6 o dy
1 10568.08 43.37 68.20 -24.83 57.54 37.26 15.64 67.67 @.00 ---  --- PEAK 1 19560.00 43.80 068.20 -24.49 57.97 37.26 15.64 67.67 @.00 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number : C61 of C311
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Pol. Horizontal Vertical
1‘,““mellilﬂu‘ﬂm] 1 Level {dBuVim)
1138 1134
915 95
8.3 8.3
-HI1-U--2A L N0-2C U-HIA-U-H-2A 0 80-2C
S _1L LT Jorm 1T
1 B LN 28 -HO-2CHAVG) 1 B U282V
Peak o N n SEESE s
o AT pnsbon
Avg 35 3!
163 163
7000 s200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B B B B B 6 m dy Mdindn & BN dBh B B 6 o dy
1 10609.01 42.61 74.80 -31.39 56.69 37.38 15.67 67.85 .00 === PEAK 1 10609.01 43.54 74.80 -30.46 57.62 37.30 15.67 67.65 @.08 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AEUPBHARGO091
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Mode Band Edge
U-NII-2A_5.25-5.35_802.11ac VHT20_CH64_5320MHz
ANT 1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 134 1
45 95
B -HI1-U--2A-UA-2C B
] | T UNEA-R-AUN-2C
650 : 1 50
48 448
Peak
325 35
163 163
sl 530, 5340, 5360, 5380, 5400 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 535315 68.62 74.00 -13.38 43.52 34.60 12.55 30.05 0.0 278 A3 PEN 1 5320.00 109.18 ----ev -onee- 92,17 447 12.59 30.65 0.00 278 43 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
650 50
U242 V) L L LN 2A-A-2CTAVE)
a ] i
Av
) 325 35
163 163
sl 530, 5340, 5360, 5380, 5400 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 535.63 47.25 54.00 -6.75 30.14 34.60 12.56 30.05 @.00 278 43 AVERAGE 1 5320.00 99.69 ----ev -omoe- B2.68 34.47 12.59 30.65 0.00 278 43 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C63 of C311
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Mode Band Edge

U-NII-2A_5.25-5.35_802.11ac VHT20_CH64_5320MHz

ANT 1

Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
138 138 1
a5 s
B3 B3

U-I-U-HI-2A- U2

ESIUM MWWW i
49

] ] [ UM 2A-0-N-2C

448
Peak
325 35
163 163
U U
5300 530, 5340, 5360, 5380, 5400 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5378.95 55.98 74.00 -18.02 38.93 34.60 12.51 30.06 .00 284 165 PEAK 1 5320.00 109,66 -----~ -=---- 92,65 34.47 12.59 30.65 0.00 284 185 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
650 50
U242 V)
4 1 Ll
Av
) 325 35
163 163
U U
5300 530, 5340, 5360, 5380, 5400 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 535055 46.45 54.00 -7.55 29.34 34.60 12.56 30.05 @.00 284 105 AVERAGE 1 5320.00 100,27 ----vv -=nem- B3.26 34.47 12.59 30.65 0.00 284 185 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C64 of C311
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Pol. Horizontal Vertical
1‘,““mellilﬂu‘ﬂm] 1 Level {dBuVim)
1138 1134
915 95
8.3 8.3
-HI1-U--2A L N0-2C U-HIA-U-H-2A 0 80-2C
S _1L LT Jim 1L
1 B NN 2A L ZCHAVG) 1 B U282V
Peak 0 y ' T IRy
Avg 35 3!
163 163
7000 §200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B B B B B 6 m dy Mdindn & BN dBh B B 6 o dy
1 10640.08 43.12 74.80 -30.88 57.11 37.34 1571 67.64 @.00 -~  --- PEAK 1 10640.00 43.12 74.80 -30.78 57.21 37.34 1571 67.64 @.00 -~ --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C65 of C311
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28

Mode Band Edge

U-NII-2C_5.47-5.725_802.11ac VHT20_CH100_5500MHz

ANT 1
Pol. Horizontal Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1138 1138 ]
15 175
813 13
" VAL LA UM T T T L A
' i 50
Ngshesdfitenefig
488 19
Peak
15 s
163
163
8560 5362 5414, 5446, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Over Resd At Cable Preamp Aux APos Thos N
freq level Line Linit Level Factor Loss Factor Factor Remark Unit Ouer fead Ant Cable Preasp Auc APos TPos
- Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 53%.09 57.55 74.00 -16.45 40.53 34.60 12.48 30.06 0.00 306  SLPEXK Wiz douW/m dBuv/m @B oBV B B A8 B om deg
7 S4pd.61 56.63 68.20 -11.57 39.24 34.60 12.87 30.08 0.8 386 SIPEAK 1 5500.00 107,10 ----vv woeee- B9.49 3461 13.08 30.08 0.0 36 SLPEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
50 50
U324 U-H-2C V) L U N-AN-2CHAG)
49 1 44 (R
Av
g s s \/‘/_/J_\/F\J
163 163
U U
5350 532 414, S4. 518, 510 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 545185 46.56 54.00 -7.4 29.3 34.60 12.80 30.07 @.00 306 51 AVERAGE 1 5500.00 98.39 ----ev -oeoe- 86,81 34.60 13.06 30.68 0.00 306 51 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C66 of C311
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Mode Band Edge

U-NII-2C_5.47-5.725_802.11ac VHT20_CH100_5500MHz

ANT 1
Pol. Vertical Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1138 1138 1
15 175
813 13
. U-HIHA-U- -2 ULAI-2C TUTI ML T 0 UNEAR-AUN-2C
' 1 50
it ot e "
488 19
Peak
15 s
163
163
8560 5362 5414, 5446, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Over Resd At Cable Preamp Aux APos Thos N
Freq Level Line Linit Level Factor Loss Factor Factor Remark Unit Over Read  Ant Cable Preamp  Aux APos  Thos
- Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 543345 56.43 74.00 -17.50 39.26 34.60 12.69 30.07 0.0 243 108 PEAK Wiz douW/m dBuv/m @B oBV B B A8 B om deg
7 5468.49 56.89 68.20 -11.31 39.47 34.60 12.99 30.08 0.8 243 188 PEAK 1 5500.00 108,86 -----v -=---- 9128 3460 13.06 30.08 0.0 243 108 PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
650 50
U322 V) L A 2AA-2TAVG)
4 1 1 SEI——
Av
) 325 35
163 163
U U
5350 532 414, S4. 518, 510 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 59,77 46.95 54.00 -7.05 29.63 34.60 12.79 30.07 @.00 243 108 AVERAGE 1 5500.00 99.99 ----ev oomeee B2.41 34.60 13.06 30.68 0.00 243 108 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C67 of C311
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Pol. Horizontal Vertical
MLWWB”V"“] 1 Level {dBuVim)
1138 1134
915 95
8.3 8.3
-HI1-U--2A L N0-2C U-HIA-U-H-2A 0 80-2C
S _1L LT Jim 1T
— = - o LN ALCAG) _ L 1 0 UL LG
m 4 0l 4‘
Peak i
Avg 35 3!
163 163
7000 §200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B B B B B 6 m dy Mdindn & BN dBh B B 6 o dy
1 11609.08 44.24 74.80 -29.76 57.21 37.90 16.04 66.91 0.00 -~  --- PEAK 1 11609.00 4471 74.80 -29.29 57.68 37.99 16.04 66.91 @.00 --- --- PEAC
Sporton International Inc. (Kunshan) Page Number : C68 of C311
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Pol. Horizontal Vertical
e B L B
138 1134
a5 is
i UM NEZA DN i N UNEZA DN
U] NS LT e L LT

-G UL ALALCAG)

Peak e *‘ f "
WMMW g
Avg 35 3!
163 163
7000 §200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B B B B B 6 m dy Mdindn & BN dBh B B 6 o dy
1 10160.08 4499 74.80 -29.01 57.57 38.12 16.15 66.85 @.08 -~  --- PEAK 1 10160.00 44,51 74.80 -29.49 57.09 38.12 16.15 66.85 @.00 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C69 of C311
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Mode Band Edge
U-NII-2C_5.47-5.725_802.11ac VHT20_CH136_5680MHz
ANT 1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 13 1
45 95
B3 813
-8 ] | L NEARAUN-C
50 50
48 448
Peak
325 35
163 163
st 510, i, 5733, §T48, 5185 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a iy WSt B BY & & B B a iy
1 573168 6118 68.20 -7.02 53.06 34.56 1L18 37.72 0.0 285 167 PEAK 1 5680.00 112,84 ---nvv -veeee 104,04 34,50 1111 36,61 0.00 285 167 PEAK
11"Le\iel (dBuVim)
1138
1
95
813
50
L L NI 2A-A-2CEAVG)
448
Avg Blank
35
163
100 1. . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MBdndin B B & & B B a iy
1 5680.00 103,81 ----vv -=nom- 95,01 34.50 1111 36.61 0.00 285 167 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C70 of C311
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Mode Band Edge
U-NII-2C_5.47-5.725_802.11ac VHT20_CH136_5680MHz
ANT
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B3 813
-8 ] | L JNEAR-AUN-2C
50 50
48 448 \”MM
Peak WMWW ‘
325 35
163 163
st 5101, i, 5733, §T48, 5185 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a iy WSt B BY & & B B a iy
1 57259 57.59 68.20 -10.61 49.49 34.55 1118 37.63 .00 108 293 PEMK 1 5680.00 109,81 ----vv -=nom- 1101 34.50 1111 36.81 0.00 100 293 PEAK
11"Le\iel (dBuVim)
1138
1
95
813
50
L A 2AA-CTAVG)
448
Avg Blank

35
163
U
1000 1. . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MBdndin B B & & B B a iy
1 5680.00 10,96 -----v -=---- 92,16 34.50 1111 36,81 0.00 100 293 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AEUPBHARG091
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Pol. Horizontal Vertical
mmﬁlmﬂu‘ﬂm] 1 Level {dBuVim)
1138 1134
915 95
8.3 8.3
-HI1-U--2A L N0-2C U-HIA-U-H-2A 0 80-2C
S _1L LT Jim 1T
1 B NN 2A L ZCHAVG) 1 B U282V
Peak e y
Avg 35 3!
163 163
7000 s200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B B B B B 6 m dy Mdindn & BN dBh B B 6 o dy
1 11360.08 4411 74.80 -29.89 56.46 38.16 16.27 66.78 @.00 -~  --- PEAK 1 11360.00 44.60 74.80 -29.49 56.95 38.16 16.27 6678 0.08 --- --- PEAK
Sporton International Inc. (Kunshan) Page Number : C72 of C311
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samran . FCC RF Test Report

Report No. :

FR330811-01C

Pol. Horizontal Fundamental
m[ﬂd(ﬂ&l\"lﬂl 1H|.MNMWIII]
138 1138 i
s
15 J W 915
N ‘ K
f N\ -8 ] L] i N 2A -2
850—f | ! 650
w’ WW 1
o e bt L
u o W.wwm u I A
Peak o
35 SZEW
16 163
5685 510, i, 573, 5148, 1000 0. 0. 4600, 5800 7000
Frequency (WHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Wit B B B B B a dy MBWndwn B BY & & B & a g
1 5746.% 57.49 68.20 -10.00 39.29 34.69 13.49 30.07 0.0 302 50 PEM 1 5700.00 106,29 -----v -=--m- 88,71 34.59 13.08 30.69 0.00 302 50 PEAK
1H|.MNMWIII]
1138
915 !
8.3
650
L L1 LN 2A-A-2CEAVE)
il
. N st
Avg Blank u e
=
163
1000 0. 0. 4600, 5800, 1000
Frequency (MHz)
Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark
MBWndwn B BY & B B & a g
1 5700.00 97.04 ---eev oomeee 7946 3459 13.08 30.89 .00 302 50 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AEUPBHARGO091
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Pol. Vertical Fundamental
m[ﬂd(ﬂmwml mLeveI{anWm)
134 1134 i
14 fﬁ 915
B3 \l‘ B3
f l U-H-A-U-N-2A A2 ] L] i | NEU-2A N2
I | 650
w 1
%‘ oncteasd ol abinin sotbobinds & bt o hWWM
488 Wﬂ-, il gl gl 4848 .ﬁmwwmw
Wﬂw -
Peak
38 18
163 163
5685 5101, il 5T 5748, 5785 1000 0. 0. 400, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Wit B B B B B a dy MBWndwn B BY & & B & a g
1 5729.28 58.01 68.20 -10.19 40.09 34.66 13.34 30.08 0.00 308 113 PEAK 1 5700.00 106,54 ----vv -vnee- B8.96 34.59 13.08 30.69 0.00 308 113 PEAK
mLeveI{anWm)
1134
915 !
B3
650
L L U-NIA-U-N-2A-U-D-2C{AVG)
il
. N st
Avg Blank u e
i
163
1000 0. 0. 400, 5600. 000
Frequency (MHz)
Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark
MBWndwn B BY & B B & a g
1 5700.00 9692 ----ev -enoe- 7934 3459 13.08 30.89 .00 308 113 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C74 of C311
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Pol. Horizontal Vertical
mL&v&I[ﬂBu‘lﬁn] 1 Level {dBuVim)
1138 1134
915 95
8.3 8.3
-HI1-U--2A L N0-2C U-HIA-U-H-2A 0 80-2C
S _1L LT Jim 1T
— = - o LN ALCAG) _ L 1 0 UL LG
48 me'- : rlony
Peak RRLIRRERTRORTNen b
Avg 35 3!
163 163
7000 s200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B B B B B 6 m dy Mdindn & BN dBh B B 6 o dy
1 11400.08 4352 74.80 -30.48 55.79 38.20 16.30 66.77 @.00 -~ --- PEAK 1 10400.00 43,11 74.80 -30.89 55.38 38.20 16.30 66.77 0.08 --- --- PEAK
Sporton International Inc. (Kunshan) Page Number : C75 of C311

TEL : +86-512-57900158
FCC ID: 2AEUPBHARG091



s=aranas. FCC RF Test Report Report No. : FR330811-01C

32

Mode Band Edge

U-NII-1_5.15-5.25_802.11ax HE20_CH36_Full RU_5180MHz

ANT
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B3 813
] | | UL 2A -2
50 i 50
g b WMWMMW
48 448
Peak
325 35
163 163
U U
5100 50, 5140, 80, 5180, 5200 1000 1. o, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 518575 57.62 74.00 -16.38 40.99 34.29 12.44 30.01 0.0 293 63 PEN 1 5180.00 108,48 -----v -=--=- 9191 34.15 12.44 30.62 0.00 23 63 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
650 50
-3 0-H0-28-U-NT-2CHAVE)
48 448
Av
) 35 35
163 163
U U
5100 50, 5140, 580, 5180, 5200 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Aix APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5160.60 47.35 54.00 -6.65 30.62 34.30 12.44 30.01 @.00 293 63 AVERAGE 1 5180.00 97.66 -----v -=---- BLO9 3415 12.44 30.62 0.00 293 63 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AEUPBHARG091

Page Number : C76 of C311




saronas. FCC RF Test Report

Report No. : FR330811-01C

32
Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_Full RU_5180MHz
ANT 1
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B3 813
LA ] | LN N2A -2
50 i i WM 50
T'vl.n\ R M L et e gk WMMM
a8 ' I
Peak
325 35
163 163
sl 50, 5140, 580, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5128.25 57.23 74.00 -16.77 40.55 34.24 12.45 30.01 0.0 278 99 PENK 1 5160.00 109,08 -----v -=---- 92,52 34.14 1.4 30.62 0.00 78 99 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
650 50
-3 0-H0-28--NT-2CHAVG)
! s
Av
) 325 35
163 163
il 50, 5140, 580, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5180.85 47.38 54.00 -6.62 30.65 34.30 12.44 30.01 @.00 278 99 AVERAGE 1 5180.00 95.48 ----vv -ooee- BL.B3 34.15 12.44 30.62 0.00 278 99 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C77 of C311
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samran . FCC RF Test Report

Report No. : FR330811-01C

Pol. Horizontal Vertical
MLWWBUW"] 1 Level {dBuVim)
1138 1134
915 95
8.3 8.3
-HI1-U--2A L N0-2C U-HIA-U-H-2A 0 80-2C
S _1L LT Jorm 1T
1 B LN 28 -HO-2CHAVG) 1 B U282V
Peak u " -
gy Wt sonn
Avg 35 3!
163 163
7000 s200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B B B B B 6 m dy Mdindn & BN dBh B B 6 o dy
1 10360.00 44.29 68.20 -23.91 58.82 37.16 15.45 67.14 .00 === PEAK 1 10360.00 44.55 68.20 -23.65 59.88 37.16 15.45 67.14 @.08 --- --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AEUPBHARGO091
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saronas. FCC RF Test Report

Report No. : FR330811-01C

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ax HE20_CH40_5200MHz

ANT
Pol. Horizontal Fundamental
Level (dBuVm
130 (i Level (dBuvim)
11"
1138 1 |
a5 975
B3 813
] ] 1 ~ UNIA-U-NI-28-DNI-2C
654 5.0 -
48 488
Peak |t
35 325
163 163
[ ')
5000 504, 5080, §32 576, 5220 1000 2200, 3400, 4600, 5800, 7000
Frequency Mz Frequency (MHz)
Lt fead ot Gable reap hux - Hhos Ths Freq Level T;; Margin LZ::T Fac’:!: [f:i: ::ZE Fact\;: e Remark
Freq Level Line Margin Level Factor Loss Factor Factor Renark ! g
_— Wz dBun BV/n B G dbim  dB 08 8B o deg
fdndiin B g B B B & a dy SR L) p—— W03 W 1056 %35 0.00 180 114 PERE
1 514328 58.02 74.00 -15.98 5.36 34.10 10.61 37.05 0.6 109 114 PEAK
g v ) ke )
!
015 s
B3 B3
850 650
U-AI4-U-H1-2A-U-NIL2CHAV) L L U-HIA-U-AT-2-0-K-2C VG
48 488
Av
9 325 28
163 16.3
H 1000 2200, 3400, 4600. 5800. 7000
5000 5044, 5088, 513 5176 5240
Frequency M Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos ; le . Read gt Cable e Aux dfos - TPos
) } req Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV dBm B A8 or deg
1 5M49.8 45.84 5400 -3.16 38,18 34.10 10.61 37.05 .00 100 114 AVERAGE

MHz dBuV/m dBuv/m  dB dBWV B B B B o deg
1 5200.00 161,71 -==vnr ==m-e 93.80 34.20 10.66 30,95 0.8 100 114 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AEUPBHARG091
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Pol. Horizontal Fundamental

LHLMNMVM“

138

15

03

U-HI1-U-H-2A-U0-2C
B80Tl
1

o A W
Peak Blank

35

16

5 5268, 5316, 5364, S 5460

Frequency (WHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV dBm B A8 or deg
1 537700 43,07 74.00 -25.93 39.53 3440 10.76 36.62 .00 108 114 PEAK

o Level (Bulim)

\ -2 U-H-2C AV )
44

Avg u B 1 Blank

163

5240 5268, 5316, 5364, 5412 5460
Frequency (VHz)

Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV dBm B A8 or deg
1 53524 37.78 54,00 -16.22 2930 34.40 10.75 36.67 .00 100 114 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C80 of C311
TEL : +86-512-57900158
FCC ID: 2AEUPBHARG091
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Mode Band Edge - L
U-NII-1_5.15-5.25 802.11ax HE20_CH40_5200MHz
ANT 1
Pol. Vertical Fundamental
g v ) L)
1138 a8 1
015 175
83 83
| 1 = UNIA-U-N-2A-U-N-2C
60 650
448 48
Peak
eal - 32‘5W'W
163 16.3
i 1600 200 3400 4600, 5800 1000
5000 5044, 5088, 532 518, 500 ‘ ‘ ' '
Frequency M Frequency (MHz)
- Linit Read  Ant Cable Preamp  Aux APos  TPos
let } Read Aot Coble Preanp  hux Ao Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Renark
- MG/ /e @5 B dbn & & B deg
i dhulin dhin 8 dhl dife b b o g SN VR R — WL WD G K5 00 T 40P
1 5149.60 6429 74.00 -9.701 56.63 34.10 10.61 37.05 0.8 317 4B PEAK
Level (dBuVim
Rl Ll eV
frid 138
1
175 07
83 "3
654 £5.
U-NI-1-U-N-2AUNI-2CHAVG) . | U-NI-A-U-N-2A-UNI-2C V)
448 1 44
Av
g 125 15
163 163
v
i P ™ L WL P 1000 . e 460, 5800 10t
Frequency (MHz) Frequency (MHz)
L Linit Read  Ant Cable Preamp  Aux APos  TPos
Linit Read  Ant Cafle Preamp  Aix  APos TPos ‘ ‘
freg Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Level - Line Pargin Level Factor Lo Factor Factor Rerark
_— Wiz dblfn B/n @8 gl B @6 B @ o deg
i dundiin B g B B B & a dy 1 5200.00 10157 —-nr -onnev Bo6 M0 1066 %95 6.6 37 4 AERME
1 514372 4530 54.00 -B.62 37.72 3410 10.61 37.05 .00 317 40 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C81 of C311
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Pol. Vertical Fundamental

1HLMNMW||“

138

15

B3

U-HI1-U-H-2A-U0-2C
(411 \4Inl
e NG A
e L

Peak Blank

35

16

5 5268, 5316, 5364, S 5460

Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV dBm B A8 or deg
1 536,88 48.13 74.00 -25.57 39.61 34.40 10.76 36.64 .00 317 40 PEMK

1H|.M(dmwml
138
15
1K
850
\ U242 V)
it
Avg 1 Blank
35
16
5 5268, 5316, 5364, S 5460
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Mt B B dh B B B a dy
1 5383.92 37.94 54.00 -16.06 29.35 34.40 10.77 36.61 @.00 317 40 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C82 of C311
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Pol. Horizontal Vertica
e B L B
138 1134
a5 is
i UM NEZA DN i N UNEZA DN
U] NS LT e L S I

-G UL ALALCAG)

Peak
Avg
163 163
7000 s200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B B B B B 6 m dy Mdindn & BN dBh B B 6 o dy
1 10400.00 4414 68.20 -24.06 58.57 37.20 15.49 67.12 @.00 -~  --- PEAK 1 10400.00 4432 68.20 -23.88 58.75 37.20 15.49 67.12 @.00 -~ --- PEAK
Sporton International Inc. (Kunshan) Page Number : C83 of C311
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Report No. : FR330811-01C

Pol. Horizontal Vertical
1‘,““mellilﬂu‘ﬂm] 1 Level {dBuVim)
1138 1134
915 95
8.3 8.3
-HI1-U--2A L N0-2C U-HIA-U-H-2A 0 80-2C
S _1L LT Jorm 1T
1 B NN 2A L ZCHAVG) 1 B U282V
1
Peak i A n WM
" MM‘MM Mgt
Avg 35 3!
163 163
7000 §200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B B B B B 6 m dy Mdindn & BN dBh B B 6 o dy
1 10440.00 43.73 08.20 -24.47 58,12 37.28 15.50 67.11 .00 === PEAK 1 10440.00 46.49 68.20 -20.71 60.88 37.20 15.52 6711 @.08 -~  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AEUPBHARGO091
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Pol. Horizontal Vertical
e B L B
138 1134
a5 is
i UM NEZA DN i N UNEZA DN
U] NS LT e L LT

-G UL ALALCAG)

Peak o " l y l el

Avg 35 3!
163 163
7000 §200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B B B B B 6 m dy Mdindn & BN dBh B B 6 o dy
1 10480.00 44.61 68.20 -23.59 58.95 37.20 15.56 67.18 @.08 -~  --- PEAK 1 1p480.00 44.43 68.20 -23.77 58.77 37.20 15.56 6718 @.08 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C85 of C311
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